_5‘ R

PIECES DETACHEES

Motoculteur

KA750D

E40

u !
AN
i Ji‘

03-000236-050307






CONTENTS

KA750D-E40
ENGENE
PAGE
Fig. 1 CYLINDER BODY croeteeeetrmarnat i et iotam ot tas s ttaaroaeaam e e st e 1
Fig. 2 SIDE COVER REAR COVER  crerecrrrrrmteamemti it iar et e teaneas 3
Fig. 3 NAME PLATE ot rtiati st e et e e v e et et e e 6
Fig. a CYLINDER HEAID v v et ottt it et et et as st e ee e v e, 7
Fig. & BONNET, DECOMPRESSION  ccoerrrrrtiariamtiaiin iateamrsinsanaernnernns 9
Fig. & AIR CLEANER SILENCER  cceororretoramtirttanae e nrnrttaaesninrs 11
Fig. 7 CAMEH AR T e e e e e 13
Fig. 8 CREANKSHAFT FLYWHEEL  rtr ettt oo it vvee e e e vt anian v 14
Fig. 9 FLYWHEEL COVER  crvrcree it tat e i e e cravs e e ae e ee e vtnans ons 15
Fig 10 PISTON CONNECTING ROID  crrrrreeermmttiea it ceeeanaerrinan, 16
Fig. 11 BALANCER o reeeetmmm ettt oot et e e e e 17
Fig. 12 RAD T ATOR ottt ettt e et et e e et e e e et ee e enas 19
Fig. 13 FAN DR IVE vt e e e e e e v 21
Fig 14 FUEL PUMP FUEL VALVE vttt s e 23
Fig. 15 FUEL TANK FUEL STRAINER  voostterreermmmroneeaieaen i aainaneen 25
Fig 16 L Y P I ) U 27
Fig. 17 GOV E RN O R crrr e e i e e e e e 29
Fig. 18 ELECTRICAL SYSTEM  crreveeeueeemeriartitttttie e aaeaeaensenee e, 31

Fig. 19 [ T 3 U 33



CONTENTS

KA750D-E40
CHASSIS

PAGE
Fig 1 FRONT FRANE  --ceirmcettnrtastiiatr et onmaanin it aaianaascoecanraoranrss 35
Fig. 2 MAIN GEAR CASE  cetrrretmimttrttirrtiatrars st ettt iatiettieie setiasanses 37
Fig. 3 TRANSMISSITON GEAR (1) ovreeieeerressammeroinatiioraant it aeeis i sanons 39
Fig. 4 TRANSMISSION GEAR (2] crerveeremimm i 41
Fig, & SHITFTER (1) -rereetramemte ettt ettae e e cee b e s s ab st ne b 43
Fig. 6 SHIFTER (2 crr ettt st oo et et it rt s e e 45
Fig. 7 BELT COWVIER oo terame ettt aaaaa s siataaaa i tis s ata s e aineas 47
Fig. 8§ T 3 T Y 49
Fig. © HANDLE FRAME  crocoeeeterirtatterans s m ittt tis sanas s e sieaeai 51
Fig. 10 CONTROL SYSTEM  c-ccrvrsmsrssnran st i aarsatias et o 53
Fig- 11 FENDER  roreoreeratetrenuntmeanorsiaeaiierseraraas et st st tas s eeae e s s aesnas cas 56
Fig. 12 COUNTER OHATIN CASE - ccveerrmnieniaeesns e iaa s eeasaresenes seionnennnae 57
Fig 13 TATL WHERL - v eotoomtrrm s it e e i ettt are s e s s n s b b 59
Fig. 14 BREAR HITOH  rrerreer e tsrris s i rinass e aaas s raasaanascnassne s 61
Fig. 15 ROTARY FRAME  ccovertvmonrmre e et e st s e v 63
Fig. 16 ROTARY CHATN CASE  crrrereestrrmtmn e a et iinsar o 65
Fig. 17 ROTARY PIPE (OPTION) v o i et 67
Fig. 18 MATRES  erearmrearsemmtmmaems s aa et oan et e ot et ae e e et et e s 60
Fig. 19 0 16 3 U S g PR TYReT 71



HMOTEUR

L2 2 2



Fig. 1 CYLINDER BODY




Re f. No. Parts No. PDescription Qty Remarks
i- 1 BODY, <YL 1 105362-01010 ~
1- 5 LINER, CYL 1 105330-01100 ~
1- 8 5905-230-0:20~6 | 5TUD 2 105230-01200
1-10 5921-450-0120~3 | BOLT, HEAD A 2 121450-01203
1-12 5921-450-0122-0 | NUT 2 121450-01220
i-14 5924-160-0130-0 | O-RING 2 124160~-01300
1-15 5805-230-0133-0 ! GASKET, HEAD 1 105230-031330
1-17 5905-430-0180-0 | SHIM, AD] 1 105430-01800
1-18 5904-200-5408-0 | BOLT 2 104200-54G80
1-19 5931-170-8000-0 | WASHER, /M8 1 22117-080000
1-20 5932-170-8000-0 | WASHER, SP/M$ 1 22217-080000
i-21 5962-160-8014-2 | STUD,“M8x14 1 26216-080142
1-22 5967-160-8000-2 | NUT “M& 1 26716-080002
1-23 5872-210-2008-0 | PLUG, 2x5 1 27221-020080
1-24 5960-130-6016~-2 | BOLT, SEMS/M&x16 3 26013-060162
1-25 5872-332-8000-0 | PLUG, 28 1 27233-280000
1-27 BODY, METAL i 105230-02010 ~
1-28 5905-230-0202-0| PACKING 1 105230-02020
1-32 5906-200-0222-0} SEAL, OIL 1 106200-02220
1-33 5906-200-0230-0 | BEARING, RB/6309-C3 1 106200-02300
1-35 5306-200-0231-0 | BEARING, RBNF209-{3 1 106200-02310
1-37 5905-430-0232-0 | STOPPER, BEARING 2 105430-02320
1-38 5960-130-8018-2 | BOLT, SEMS//M8x18 & 26013-080182
1-39 5961-160-6010-2 | BOLT /MEx1g 4 26116-060102
- = _ _ _ 705362-01560 included 1,8,10,12
1-480 5985-362-0156-0 ] BODY, CYL ASSY 1 18__25,27,32’38,“3_2'18,19, ' '
1-92 5985-330-0190-0 | LINER, CYL ASSY 1 705330-01900 inciuded 5,14
1-95 5985-230-0250-0} BODY, METAL ASSY 1 T05230-02500 included 27,32




Fig. 2 SIDE COVER REAR COVER




Ref. No. Parts No. Description Qty Remarks
2- 2 COVER, SIDE 1 105362-01390 o~
2- 3 *COVER, S1DE 1 105362-01400 A
2- 4 = CONNECTOR 1 104100-01861 ~
2- 8 5905-230-0141-0 ] PACKING 1 105230-01410
2-10 5905-430-0148-0 | COVER, R 1 105430-01480
2-11 5905-430-0149-0 | PACKING 1 105430-01490
2-12 5905-430-0169-0 { PLUG, ORAIN 1 105430-01690
2-13 5905-230-0175~0 | CAP 1 105230-01750
2-15 5901-104-0176-0 | PACKING 1 101104~01760
2-16 5933-510-6001~2 | PIN, SPRING/60A i 22351-060012
2-18 5961-080-6012-2 | BOLT, Msx12 26106-060122
2-18% 5961-160-6020-2 | BOLT,/M6x20 10 26116-060202
2-20 5961-160-6035-2 | BOLT,/M6x35 3 26116~060352
2-21 5805-362-0301-0 | RETURN VALVE COMP 1 1053682-03010
2-22 5901-158-0306-1 *VALVE, RETURN 1 101158-03061
2-23 5905-362-0308-0 | =PLATE, SCREEN 1 105362~03080
2-24 5801-158~0311-1| -RETAINER 1 101158-03111%
2-25 5960-220~4008-2 | «SCREW, SEMS/M4xs§ 2 26022-040082
2-26 5905=-430-0313-0 | PACKING 1 105430-03130
2-27 5940-640-9049-0 | PIPE, VINYL 1 23064-090490
2-28 5960-130-6014-2| BOLT, SEMS/Méx14 4 26013-060142
2-29 5984-200-0851-0 | SPRING, HANDLE SET ASSY 1 704200-08510
2-30 5905-140-0811~0 | METAL, HANDLE SET 1 105140-08110
2-31 5965-570-6008-2 | SCREW /Méxg 2 26557-060082
2-36 5903-338-3207-0| COVER 1 103338-32070
2-39 *ROTOR 1 101304-32530
2-40 * SHAFT 1 101304-32550 o
2-41 sFIN 1 101304~32560 o
2-49 ROTOR, OUTER 1 101304-32540 A
2-43 5803-338-3257-0| O-RING 1 103338-32570
2-44 5961-160-6012-2 | BOLT, Mé6x12 i 26116~060122
2-45 5901-304-3252-0 | ROTOR, LOP ASSY 1 101304-32520 inciuded 38,40,41,42
2-47 5905-430-3501-0 | STRAINER 1 105430-35014
2-48 5805-210-6109-0 | LEAD, SEAL 1 135210-61090
2-49 5024-550-6637-0 [ NUT, Ms 1 12455066370
2-50 5905-430-6643-0] SPRING, RETURN 1 105430-66430
2-51 5906-150-6652-0 | SCREW 1 106150-G6520
2-32 5905-425-6687-0 | BOLT 1 105425-66870
2-53 5905-430-6696-0 | HANDLE, REGULATOR 1 105430-66960 inctuded 54,55,56
2~54 *HANDLE, REGULATOR 1 105430-66050 ~
2-355 sMETAL, SET 1 105430-G68B0
2-56 5905-225-6690-0 | -SCKEW, SET 1 105225-6G900
2-57 5831-370-8000~0 | WASHER, /M8 1 22137-080000
z2-58 5934-~510-8010~0 | WIRE 0.8x100 1 22451-080100
2-59 5902-100-6708-0 | BOLT, AD] 1 10zZ100-67080




Ref, No.

Parts No.

Iescription

Remarks

2-60
2-61
2-42
2-63
2-64

2-71
2-72
2-73
2-77
2-73

2-79
2-80
2-81
2-90

5905-430-6710-0
3905-430-6711-0
5960-110-8G12-2
5260-130-6014-2
5967-560-6000-2

5922-310-1127-0

5905-362-7633-0

5805-140-7650-0

5806-100-7679-0

3932-420-0020-0

5935-120-5012-0

5872-250-6030-0

5834-005-0057-0

5960-220-6012-2

5985-362-0150-0

5985-362-7690-0

SUFFPORT, OUTER WIRE
CLAMP, CORD

BOLT, SEMS  M8x1:2
BOLT, SEMS,/Méx14
NUT, /M6

WASHER

GEAR, STARTER
SHAFT, STARTER
PIN

SEAL, OIL

HANDLE, START
*HANDLE, START
=GRIP

RING, SNAP/C 20
KEY, FEATHER,/5X132

PLUG, 6x10

WASHER, SEAL/ 2z
SCREW, SEMS,/M6x%iz
COVER, SIDE ASSY

SHAFYT, STARTER ASSY

[ R e e b e E R R R S

[ e

105430-67100
105430-67110
26011-080122
26013-060142
26756-060002

122310-11270
105362=-76330
105362-76340
104200-76480
105140-76500

166100-76790
106100-76800
104200-76840
22242-000200
22512-050120

27225-060100
43400-500570

26022~060122
705362-01500

>

included 72,73
Fay

LN

inciuded 1~4,12,13,15,

16,21~31,36,39-~45,47~60,63~566 ,68~70,

77~81
705362-76900

included 68,69




e EP T

LS I e o O

KRETE

6
F R L ATTENTION
- .
8
i B i
FRUE AU
TFau,
PERTERY
EALTFaLs
’
Ref.No.| Parts No. Description Qty Bemarks
3- 1 5305-362-0705-0 | MARK, ENGINE MODEL 2 | 105362-07050
3- 4 §905-362-0710-0 | PLATE, CAUTION 1 | 105362-07100
3- 5 5904-200-0715-0 | PLATE, STRAINER CAUTION 1 | 104200-07150
3- 6 5904-200-0721-0 | PLATE, AIR CLEANER 1 ] 10420007210
a- 7 5006~248-0728-0 | PLATE, FUEL CAUTION 1| 10624807280
3- 8 5905-360-0740-0 | PLATE, RAD!ATOR CAUTION 1} 105360-07400
3i- 9 5671-119-5543-0 | PLATE, FUEL COCK 1 | 171119-55430




Fig. 4 CYLINDER HEAD




Ref. No.

Parts No.

lescription

Remarks

Cad b

4 ~
4 -
4 -
4 -

o0 =X

4- 5
41-19
4-11
4-13
4-14

4=-15
4-18
4=-21
4-22
t-23

4-24
4-25
4-26
4-27
4-28

4-29
4-30
4-31
4-32
4-33

4-35
4-36
4-39
4-40
4-940

5905-230-1110-0
3905-230-1111-0
5905-430-1112-0
5605-430~1116-0

5905-430-1118-0
5505-430-1119-0
5805-230-1129-1
5905-430~-1133~-0
5928-170-1135-0

5905-330~1140-90
5904-300-1141-0
5903-288-1145-0
5903-854-1148-0
5905-430-1165-0

5901-1568-1123-0
5967-560-3000-2
5905-430-1166-0
5801-158-1123-0
5967-560-B000G-2

5901-147-1190-0
5905-010-1192~0
5931-370~8000-0
5333-510-4001-0
3048-710-10600-0

5962-160-8075-2
3967-160-8000-2
5967-361-0000-2
5872-332-2000-0
5985-230-1170-1

HEAD, CYL
VALVE, INTAKE
VALVE' EXH

SPRING, VALVE
GULDE, VALVE

RETAINER
STOPPER
SUPPORT

PIN, ST/ 4xi0
STUD

CHAMBER, ANTI ¥
CHAMBER, ANTJ R
ANTI CHAMBER TK
PROTECTOR
VALVE, INTAKE

+ADJUSTER
«NUT, /M8
VALVE, EXH
cADJUSTER
*NUT, /M8

STOPPER
COCK

WASHER /M8

FIN, SPRING 40A

PLUG, SCREW,/PTL/ 8

STUD,M8%75
NUT, /M8

NUT, M10

FLUG, CONE/ 22
HEAD, CYL ASSY

[ T e

o L - S X 1

L e ]

s p pe e

[

105230-11011 ~

105230-11100
105230-111140
105430-11120
105430-11160

105430-11180
103430-11180
105230-11241
105430-11330
128170-11350

105330-11400
104300-124190
103288-11450
103B82-11490
1053430-11650

101158-11230
26756-080002
105430-11660
101158-11230
26756-080002

101147-11200
105010~11920
22137-080000
22351-040010
23871~010000

26216-080752
26716-080002
26736-100002

27233-220000
705230-11701

included 24 25

inctuded 27,28

included 1,3,5,7~11

13,14,31~33,35~40




Fig. 5 BONNET, DECOMPRESSION

® {3,

@0

L




Ref. No.

Parts No.

Description

Qty

Remarks

wn
1
[N

Ln
1
=l o

S-14
5-15
5-16
5-90

5905-230-1131-0
5905-430-1132-0
5966-560-8000-2
5834-005-0041-0

5905-025-0340-0
5904-230-0360-0
5805-212~-0374-0
5905-010-0378-0
5905-225-6690-0

5933-120-3018-0
5933-220-30t8-0
5853-110-0007-0
59B5-230-1155-0

BONNET
PACKING

PLUG

NUT, CAP,/MY
WASHER, SEAL/85

SPRING
SHAFT, DECOMPRESS{ON
LEVER, DECOMPRESSION
KNOB

SCREW, SET

FIN, ST/ 3x18§
FiN, TAPER/3x1%
0-RING,/P7.0
BONNET ASSY

[ I S SR e T

—_— e

—

105230-11300 ~
105230-131310
10543011320
26656-080002
43400-500410

105025-03400
104200-~03600
105212-03740
105010-03780
105225-66900

22312-030180
22322-030180
24311-000070

705230-11550 included 1,5,8,9,

11~16

10



AIR CLEANER SILENCER

6

Fig.

11



Re £, No. Farts No. Description Qty Remarks
6- 1 5905-340-1205-0 | PACKING 1 105340-12050
6- 3 5905-362-1209-0 | PIPE, INTAKE 1 105362-12090 included 2
6- 4 5904-200-1203-0 | +CUP, OIL 1 i04200-12030
6~ 7 5805-362-1251-0 | CLEANER, AIR 1 105362-12510
6- 9 5860-130-8022-9 | BOLT, SEMS/Mix2z 2 26013-080229
6-10 5905-230-1320-0 | GASKET 1 105230-13200
6-12 5905-362-1351-0 | SILENCER 1 105362-13510
6-14 5905-362-1353-0 | COVER 2 105362-13530
6-16 5605-362-1355-0 | COVER A 1 105362-13550
6-17 5905-362-1356~0 | COVER B 1 105362~13560
6-18 5905-212-1357-0 | PEPE, EXN 1 105212-13570
6-18 5405-2212-1359-0 | COVER 1 105212-13590
6-20 5906-330-1370-0 | COVER 1 E106330-13700
6-22 5906-530-1371-0 | CLAMP 2 106530-13720
6-23 5831-170-6000-0 | WASHER, NO.1 Ms 4 22117-060600
6-24 5931-170-6000-0 | WASHER, /NG.2Z Mb 2 22117-060000
6-25 5831-170-6000-0 | WASHER,”NO. 3 M6 2 22117-060000
6-26 5932-170-6000~0 | WASHER, SP/NUO.1 Ms 4 22217060000
6-27 5932-170-6000-0 | WASHER, S5P,/NO.2 M6 2 22217-060000
6-28 5932-170-6000-0 | WASHER, SP/NO.3 M& 2 22217-060000
6-29 5960-130-8018-9 | BOLT, SEMS /MBX18 3 26013-08018¢
6-30 5960-220-5010~2 | SCREW, SEMS,/M5X10 4 26022-050102
6-31 5961-160-6008-2 { BOLT,/NC.1 Mé6xE 4 26116-060082
a-32 5981-160-6008-2 | BOLT,/NO.2 MBXS 2 26116-0600R2
6-33 5961-160-6008-2 | BOLT,NO, 3 M6x8 2 26116-06008%2
6-34 5901-147-1255~-0 | NUT, WING,/M6 1 103147-12550
6-35 5932~170-6000-0 | WASHER, 5P M6 i 22217-060000
6-36 $931-5370-6000-0 | WASHER /M6 1 22137-060000

12



Fig. 7

CAMSHAFT

7 5
10
11
Ref. No. Parta No. Description Qty Remarks
T~ 1 5505-430-1401-0 | SHAFT, CAM 1 105430-14010
7- 2 5806-150-1409-0 | caM, FO 1 106150-14090
7= 3 5505-230-1410-0 | GEAR, CaM 1 105230-14100
7~ 5 5005-430-1420-0 | TAPPET 2 105430-14200
7- 7 5905-230-1440-0 | ROD, PUSH 2 105230-14200
7- 8 5905-546-1490-0 | WASHER 1 105546-14900
7- 4 5935-120-5018-0 | KEY, FEATHER,/5X18 2 22512-050180
7-10 5951-010-6006-4 | BEARING, RB/6006 1 24101-060064
7-11 5965-870-8012-2 | SCREW, /M8 1 26587-080122

13



Fig 8 CRANKSHAFT FLYWHEEL

HST5LEK
HEOS.LEK
_—. HEISLEK |

Re f. No. Parts No. Deseription Qty Remarks
B- 1 SHAFT, CRANK 1 145230-21010 A~
- 3 5205-230~2121-0 | GEAR, CRANK i 105230-21210

8- 7 5904-200-2153-0 { NUT, END 1 104200-21530

8- 9 5905-362-2159-0 | FLYWHEEL 1 105362-21590

8-11 5905-362-2160-0 | ~GEAR, RING 1 105362-21600

8-12 5804-104~2160-0 | PULLEY, V,/NS{SS§)80C-13C i 104104-216006

g-13 5901-400-7649-0 | KEY 1 101400-76490

8-14 5935-121-0026-0 | KEY, FEATHER 1 22512-100260

8-16 5960-130-6014-2 ;| BOLT, SEMS,/M6X14 3 26013-060142

890 59B5-230-2170-0 | CRANKSHAFT ASSY 1 705230-231700 included 1,13,14

14



Fig. 9 FLYWHEEL COVER

Ref. No. Parts No. Deseription Qty Remarks
9- 2 5905-362-2132-0 | SUPPDRTER 1 105362-21320
g9~ 4 5905-362-2139-0 | COYER, FLYWHEEL 1 105362~21590
9- 5 5931-370-8000-0 | WASHER, M8 4 22137-080000
9- 8 5932~170-8000~0 | WASHER, SP/Ms 4 22217-080000
G- 7 5960-130-8014-2 | BOLT, SEMS,/MHEX)4 4 26013-080142
a- 8§ 5961-160-8016~-2 | BOLT./MS8%16 4 26116-080162

15



Fig. 10

93

PISTON CONNECTING ROD

Ref. No. Parts No. Description Qty Remarks

10- 1 5505-330-2209-0 [ PiSTON 1 105330-22090 included 24
10- 2 *RING, PISTON/ND. 2,3 1 103288-22100 ~

10~ 3 «RING, PISTON/NO.1 1 104300-22110 o~

10- 4 ¢*RING, CIL 1 105425-22200 ~

1014 5904-200-2230-0 | PiN, PISTON i 104200-22300

i0-16 5972-100-2240-0 | CIRCLIP 2 172100-22400

10-18 5904-200-2310-0 | METAL, PISTON PIN 1 104200~23100

10-19 5904-200-2320~1 | BOLT, ROD 2 ! 104200-2320)

10-22 5804-200-2334-0 | METAL, CRANK PiN 2 104200-23340

10-50 5985-425-2250-0 | RING, PISTON SET 1 705425-22500 included 2~4
10-93 5985-230-2310-0 | ROD, CONN ASSY 1 705230-23100 ircluded 18,19,22

16



BALANCER

Fig. 11

17



Re £, No.

Parts No.

Description

Remarks

11-
11~
11~
11~
11-

W =1 o L e

11-10
11-11
11-12
11-13
11-14

11-15
11-19
11-20
11-21
11-22

11-24
11-25
11-28

5905-230-2825-0
5905-230-2830-0
58305~230-2831-0
5805-430~-2338-0
5905-230-2841-0

5905-430-2845-0
5505-362-2870-0
5905-362-2875-0
5905~362-2880-0
5905-430-2872-0

6932-420-0021-0
0933-510-4000-8
5935-120-5030-0
5951-010-6007-4

59531-010-6205-4
5860-130-8014-2
5961-161-0085-0

BALANCER
BALANCER LW
BALANCER U¥P

SHAFT ,
GEAR,
GEAR,
SPACER
GEAR, BALANCER
RETAINER
SHAFT, IDLE
WASHER
GEAR,
<BUSH

IDLE

IDLE
SNAPC 21
SPRING, 4.0A
FEATHER-5%X30
RB/ 6007

«GEAR,
RING,
PIN,
KEY,
BEARING,

BEARING, RB/6205
BOLT, SEMS_ /MOxI4
BOLT,/ M10XE5

L Y

[ I o R R TV R

e g e

105230-28250
105230-28300
105230-28310
185430-28380
105230-28410

105430-28450
105362-28700
105362-28750
1305362-28800
105430-28720

105362-28730
22242-000210
22351-040008
22512-050300
24101-060074

24101-062054
26013-080142
26116-100852

included 14,15

18



19

Fig. 12

RADIATOR




Ref No. Parts No. Description Qty Remarks
12- % 5905-340-4422-0 | CAP, BLIND 1 105340-44220
12~ 2 5905-340-4425-0 | BONNET i E105340-44250
12- ¢ 5905-340-4433-1 | SCREEN, FW i 105340-44331
12- 6 5905-340-4434~0 | SCREEN, OFW 1 105340-44340
12- 8 5905-~340-4435-1 | pUCT 1 E105340-44351
iz-10 5905-340~4436~0 } DUCT i E105340-44360
12-12 5905-340-4437-0 | COYER, F 1 E105340-44370
12-14 5905-340-4440-0 | CAP, BLIND 1 105340~-44400
12-15 5905-430-4442-0 | PACKING 1 i05430-44420
12-16 5905-340-4448~0 | FELT 1 105340-44480
12-17 5905-340-4449-0 | SUPPORT 1 105240-44490
12-22 5905-362-4450-0 | RADIATOR 1 105362-44500 included 23~25
12-23 5905-340-4457-0 | «-HOSE, OVER FLOW 1 105340-44570
12-24 5921-250-4459-0 [ =CLIP, HOSE 1 121250-44580
12-25 5924-450-44359~0 | =Cap 1 124450-44590
12-34 5806-100-4456-0 | SPONGE 2 106100-44560
12-35 5905-230-4461-0 | PACKING 1 105230-44610
12-37 $5905-340-4463-0 | TANK, SUB 1 105340-44630
12-38 5905-340-4488-0 | FELT/NO. 1 1 105340-44880
12-39 5905-340-4488-0 | FELT/NO. 2 2 105340-44B80
12-40 5932-170-8000-0 | WASHER, SP/NOD.1 M8 2 22217-080000
12-41 5960-130-5018-2 | BOLT, SEMS,M6X18 9 26013-060182
12-42 §960-210-6016-2 | SCREW, SEMS,/M6X16 4 26021-060162
12-43 9960-220~5010~2 | SCREW, SEMS,/M3x10 2 26022-050102
12-44 5960-330-6014-2 | SCREW, W SEMS,NO.1 1 26033-060142
12-45 5960-330-6014-2 | SCREW, W SEMS NO.2 2 26033~060342
12-486 5960-330-6014-2 | SCREW, W SEMS,/NO, 3 2 26033-060142
12-47 5960-330-6014-2 | SCREW, W SEMS,/NO.4 3 26033-060142
12-48 5960-330-6014-2 | SCREW, W SEMS/NO.5 2 | 26033-060142
12-49 5961-170-8016-9 | BOLT “Mex1s 2 26117-080169
12-50 5904-107-0790-0 | NUT, LOCK 1 104107~07900
12~52 5905-340-0784-0 { BOLT, HANGER i 105340-037940
12-54 5931-171-0000-0 | WASHER,M10 1 22117-100000

20



21

Fig. 13

FAN DRIVE




Ref, No. Parts No. Deseription Qty Remarks
13~33 5905-362-4421-0 | CASE, FAN 1 105362-44210 included 34~46
13-34 <CASE, FAN 1 105362-44680 ~
13-35 5905~340-4470-0 | +FAN, COOLING 1 105340-44700
13-36 5905-340-4471~0 | sSHAFT 1 105340-44712
13-37 5506-383-4472~0{ »PIPE, SPACER 1 106383-44729
13-38 5906~383-4474-0 | «RING, SNAP 1 1063B3-44740
13-39 5901-374-4475-5 | «PROTECTORRUBBER 1 101374~44755
13-40 5905+-340-4475-0 | sPIN 1 105340-44750
13-41 5304-407-4476-0 | +WASHER 1 104407-44760
i3-42 5904~805-4477~1 | «PULLEY, FaN 1 104805-44771
13-43 5905-340-4479-0 | «CAP, DUST 1 105340-44790
13~44 5905-212-7771~0 { »RECTIFIER H 105212-717710
13-45 5505-362-7801~1 | «GENERATOR 1 105362-78011
13-46 5932~-171-2000-0 | sWASHER, SP/Mi2 1 22217-120000
13«47 E951-070~6201~3 | »BEARING, RB/6201ZZ 2 24107-062013
13-438 5960-220-4025-2 | +SCREW, SEMS,/M4XZ5 2 26022-040252
13-49 5967-771-2000-2 | «NUT,/M12 1 26777-120002
i3-67 5805-340-4478-0 { BELT, FAN 1 105340-44780
13-68 5806-100-4480-0 | PULLEY, TENSiON 1 106100-44800 included 68~73
13-69 5906-100-4465~0 | +PULLEY, TENSION 1 106100-44650
13-70 5906-100-4494-0 | <LEVER 1 106800~44540
13-71 5906~100~-4496-0 | -PLATE, DUST PROTECT 1 106100~-44560
13-72 5952-170~B000~-0 | =WASHER, SP,/M8 i 22217-080000
13-73 5967-160-8000-2 | *NUT/M&g 1 26716-080002
13-74 5931-170-8000-0 | WASHER, M8 2 | 22117-080000
13-76 5960-130=8022-2 | BOLT, SEMS/M8X22 2 26013-080222
13-77 5960-131-0020-2 | BOLT, SEMS,/M10x20 1 26013-100202
13-78 5364-500-8030-0 | BOLT /M8&x30 2 26450080302

22



Fig 14 FUEL PUMP FUEL VALVE

Faa

Ty - =

5 282




Ref, No.

Paris No.

NDescription

Remarks

14-
14~
14-
14-
14-

[T -

14- 7
14~ 8
14~ ¢
14-11
14-12

14-13
14-14
14-15
14-16
14-17

14-13
14-19
14-20
1a4-21
14-22

14-23
14-25
14-26
14-27
14-28

14-29
14-30
14-31
14-33
14-34

14-35
14~36
14-37
14-38
14-39

14-50
i4-92
14-93

3905-430~5102-0
5906-350-5103-0
5905~340-5109-0
3806~150-5166~0
5908-340-5110-0

5872-1060-5115-0
5901-400-5116-0
5901-204-5117~0
5205-430-5119-0
5972-3100-5119-0

5972-100-5129-0
5903-300-5130-0
5901-300-5133-0
5301-3004-5139-0
5972-100-5134-~0

5905-340-5140-0
5971-590-5142-0
5871-590~5143-0
5974-100-5144-0
5904-200-5145-0

5904-200-5146-0
5905-430-~5154~0

5974-100-5418-0
5932-170-5000-0

5861-110-5016-2
5972-100-5300~0
5804-300-5308-0
5903-854-5310-90
5913-200~5311-0

5003~854-5312-0
5913-200-5312-0
5910-250-5315-0
5803-854-6318-0
5872-100-5320-0

5985-340-5170-0
5984-200-5450-0
§984-300-5310-0

BASE, PUMP
PACKING

PUMP

*BALL, STEEL
BARREL, PLUNGER

SCREW, BARREL SET
SPRING
WASHER
STOFPER
PACKING

GASKET
VALVE, DEL
¢SPRING
*VALVE, DEL
RETAINER

REGULATOR

NEEDLE, REGULATOR
SPRING

FACKING

PIECE, REGULATOR

0-RING
LEYER, PUMP AD]J
GUIDE, ROLLER
ROLLER, TAPPET
WASHER, SP,/M5

BOLT, M5X 16
NOZZLE

NUT, CASE
VALYE, FUEL
SPINDLE, INTER

SPRING, NOZZLE
HOLDER

SHIM, AD!
RETAINER
PACKING

PUMP, FUEL ASSY
GUIDE, ROLLER
VALVE, FUEL ASSY

L R e e = e b LI T R T R = e b L O U

L R I~

105430-51G20
106150-51030
105340-51090
106150-51660
105340-51100

172100-51150
1014006-511606
101204-51170
105430-5119¢
172100~51150

172100-51290
iD1300-51300
1031300-51330
1013006-51390
172100-51340

105340-51400
171590~51420
171590~51430
174100-51440
104200~51450

104200~51460
105430-51540
104200-54100
i74100-54190
22217-050000

26111-050162
172100-53000
104300-53080
103654-53100
113200-53110

103854-53120
113200-53120
110250-53150
1D3854~-53180
172100-53200

70534051700
12~23

704200-54500
704300-53100

inciuvded 4

included 15,16

included 3~5,7~9,

included 26,27
included 30,3%,33~39

24



Fig. 15 FUEL TANK FUEL STRAINER




Ref, No.

Parts No.

Description

Qty

Remarks

15~
15~
i5-
15~
15~

M o~ T oh W

is~ g
15-11
15-12
15-13
15-14

15-15
15-16
15-37
15-18
15-19

15-20
15-21
i5-22
15-23
15-24

15-25
15-38
i5-39
165-40
15-41

15-91

5905-360-5504-0
5901-504-5505~1
5901-504-5510-1
5903-B54~5522~0

5940-610-~5008-5
5940-641-1040-0
5860-131-0020-2
58960-140-8016~-2
5805-340-5560=-0

5905-340~5532-0
5904-200-5533-0
5904-200~5534-1
5902-103-5551-0
5902-103-5552-0

5610-250-5561-0
5904-200-5571-¢

5904-200-5573-0
2904~200-5575-0

5953-112=-4010-0
5905-362-5588~0
5931-170-8000-0
2932-170-8000-0C
5961-160-8035-2

59B5-362-5571-0

TANK, FUEL
CAP

PACKING
STRAINER, PUEL
RETAINER

PIPE, VINYL/S
PIPE, VINYL/11
BOLT, SEMS /M10x20
BOLT, W SEMS/M8
STRAINER, FUEL

*VALVE, TAPER
«SPRING

* HANDLE
cCOVER
*D-RING

*RING, RETAINER
°ELEMENT
«STRAINER, FUEL
= JOINT, PIPE

¢« SCREW, M4

=O-RINGAP 100
BRACKET
WASHER, M8
WASHER, SP/Ms
BOLT, M3x2s5

TANK, FUEL ASSY

—

e T T ket e ed e M e B b e B e =

T T T v

105362~-55010 ~

105360-55040
101504-55051
101504-55101
103854-55220

23061-050085
23064~110400
26012-:100202
26014~080162
105340-55600

105340-55320
104200-55330
104200-55341
102103-535%10
102103-5552¢0

110250-55610
104200-55710
105340-55720
104200-55730
134200-55750

24311-240100
106362-55880
22117~080000
22217-0800600
261316-080352

705362~55710
Figl8,5,12

included 15~25

included 2,5~9,11

26



FUEL PIPE

Fig. 16




Re {, No.

Parts No-.

Description

Remarks

16~
15~
16-
16-
I6-

GO e W pn e

16- 9
16-10
16-11
16-12
16-13

16-14
16-153
16-16
16-20
16-21

16-22
16-22
16-24
16-25
16-26

16-28
16-30
156-31

5903-854~-3914-0
5905-340~5901-0
5901-304-5902-0
5924-766-5905-0
5905-940-5903-0

5901-304-5902-0
5924-766-5905-0
5924-722-5905-0
$924-766-5905-0
5924-766-5905-0

5005-340-5914-0
5924-722-5505-0
5903-854-5811-0
5904-200-5917-0
5904-200-5917-0

5904~884-5917-0

5904-340-5919-0

5905-362-5957-0

5905-230-5980-0

56801~-147-5881-0
5944-140-8001-2

ByR 12
FOT COMP (POMP)
» JOINT, PIPE/12
*CLiP, HOSE/ 12
FOT COMP

°JQINT, PIPE/ 12
«CLiP, HOSE/1:2
CLIP, HOSE/39
CLIP, HOSE/ 12
CLIP, HOSE/ iz

FOT, RETURN COMP
=CLIP, HOSE/%
=BJ
PACKENG, /12

PACKING, 12

PACKING, 5
BJB 12 COMF
*BIB 12

- FiLTER

FOT

FOT INJECTION COMP
BOLT, IGINT,/8
PACKENG, /M5

L R T B e L N ST R ST

R I S R

103854-39140
135340-59010
101304-59020
124766-59050
105940-59030

101304-5%020
124766-59050
124722-59050
124766-59050
124766-59050

105340-59140
124722-59050
103854-59110
104200-59170
104200-59170

104884-59170
1056340-59190
105340-59200
106150-592140
105362-59570

105230-59800
101147-59810
234314-080012

included 3,4

incloded 9,10

included 15,16

incinded 24,25
Py
fact

28



GOVERNQOR

Fig. 17

2%



Parts No.

Deseription

Qty Remarks

Ref. No.
17- 1
17- 2
17~ 3
17- 4
17- 5
17- 7
17~ 8
17- ¢
17-10
1111
17-90
17-92

5904-~271-6130-0
5980-130-6012-2
5904-211~6152-0
5905-430-6601-0

5906-150-6645-0

5805-425-6654-0
5932-220-3018-0

5885-230-6150-0
59B85-430~6152-0

SPINDLE, GOVERNOR
BOLT,/Méx1 2

BEAKRING, NEEDLE
SPRING, REGULATOR
LEVER, GOVERNOR NG.1

= BCREW, AD]

LEVER, GOVERNOR NO, 2
SHAFT, GOVERNCR LEVER
SEAL, Oil

FOR 5933—-220-3020-0

LEVER, GOVERNOR ASSY
WEIGHT, GOVERNOR ABSY

104271-61300
26013-060122
104211-61520
10543066010
105230-66140

Ll s A - ]

106150-66450
10543066150
105420-66400
105425-66540
22322-030180

L T " P S

1 705230-61500
1 705430-61520

D

included §5,7~0,1]

included 1

30



ELECTRICAL SYSTEM

Fig. 18

317



Re f, No.

Parts No.

Description

Gy

Remarks

18-
16 -
13-
18-
16-

W B e

18-
ig-
18~
18~
18-1

=T~ R S R

18-11
18-12
18-14
18-15
18-16

18-17
18-18
18-19
18-20
18-21

18-22
18-23
18-24
18-25
18~26

18-39

5905-325-4490-0
5905-840-59:0-0
5805-362-7701-0
5805~-430-7741-0
5905-362-7744-0

5905-363~7747-0
5605-362-7748-0
5932-171-2000-0
5960-130-8035-2
5960-150-5010-2

5961-161-2035-2
5834-005-0055-0
3905-362-7754-0
5905-362-7B02-0
5905-362-7821-0

5405-840-7824 -0
5905-840-7825-0
5905-840-7826+-0
5905-840~-7827-0

5905-B40-7B28-0
5905-840-7893-0
5905-840-7894-0
5905-840-7885-0
5805-362-7896-0

5860-330-6014-2

THERMOSWITCH
HOSE,

MOTOR, STARTING
SWiTCH, HYD
SENSOR, FUEL

BRACKET

COYER, PINION
WASHER, 5P/Mi2
BOLT, SEMS/M8x35
BOLT, W SEMS M6

BOLT,/M12x3s
WASHER, SEAL/ 2251
HARNESS, WIRE
LAMP COMP

+HOUS ING

= REFRACTOR
«LENS

°BULB, 25W/ 25W
« SOCKET

+CAP, RUBBER

*RING, BOCKET
=SPRING, UP
*SPRING, LW
*SCREW, AD]
*SCREW, SET

SCREW, W SEMS

[T R X T TR Y e e ) B2 L T e b ek el pad pma

Lol o= B L= R & I ]

(-3

105325-44900
105840-59100
105362-770140
105430-77410
105362-77440

105362~-77470
105362-T74840
22217-120000
26013-080352
26015-06010%2

26116-120352
43400-500550
105362-77540
105362-758020
105362-78210

105540~78220
105840-78240
105540~78250
105840-78260
105840-78270

105840-78280
105840-78930
105840~78940
105820-78950
105362-784960

26033-060142

included i6~26

32



Fig 19  TOOLS

o=
5
g g
3,__(‘.._5}
!
Ref.No.] Parts No. Description Qty Remarks
18- 3 5904-200-9235-0 | SCREWDRIVER 1 104200-92350
194- 2 3904-200-9280-0 BOX, TOQL 1 104200-92600
19- 3 5932-171-2000-0 | WASHER, SP/M12 3 ] 22217-120000
19- 4 5961-161-2035-2 | BOLT,/Mi2x35 3 26116-120352
15- & 5966-271-0000-2 | NUT, EYE,/Mi¢ 1 26627-100002
19- 7 5881-101-0013-0 | SPANNER, 10%13 1 28110-100130
19- 8 5881-101-7019-0 | SPANNER/17X13 1 2B110-170190
19- 9 D881-102-2024-0 | SPANNER, 22x24 i Z28110-220240
19-190 5882-100-0015-0 | OILER 1 2B8210-000150
18-50 59B85-462-9210-0 | TOOL assy 1 T05462-92100 included 1~i0

33



CHASSIS

L2 b
&



FRONT FRAME

35



Ref. No.

Parts No.

Description

Remarks

-t
1
L T S

1-11
1-12
1-13
1-14
I-15

1-16
1-17
I-18
1-19
1-20

1-23
1-22
1-23
1-24
1-25

i-26
i-27

13B6-3101-200G-0
Y201-261-4160-0
V401-160-0140-0
V300-260-0140-0
¥Y201-461-2035-0

V401-260~0120-0
1376~-101-0010-0
V133-166-0012-0
V401-160-0060-0
V300-260-00860-0

1376-101-2000-0
13B6-106-2000-0
i386-106-0010=-0
¥Y413-160-0120-0
V500-153-0020-0

1386-106-0020-~0
1386-111-2000-0
v30g2-260-0100-0
¥Y201-261-0025-0
13B6-121-0020-0

¥Y20i-261-0240-0
¥Y40i-160-0120-0
V3on-260-0120-0
1366-931-0010-0
W201-261-2055-0

1366-931-0020-0
W201-261-2055-0

FRAME, F
BOLT,/M14X160
WASHER, SP/Mi4
NUT,”M1 4

BOLT, M12X35 8T

WASHER, SP/M12
HOOK
SCREW,/M&x1z2
WASHER, SP,/Ms
NUT M6

BAR, STAND
STAND
PIN/12X150
WASHER M1z

PIN, SPLIT/ 3x2¢0

SPRING, TENSION/108
BUMPER

NUT, /M1 0
BOLT,/M10X25

PLATE, ENGINE

BOLT, M12X40
WASHER, SP/M1izZ
NUT, M1 2

WEIGHT, F A //9:Kg
BOLT, M12X55 8=5§

WEIGHT, F B/ 65Ky
BOLT, M1 2X55 S=55

Lo - B - L L N =T I [ T PR )

B ke e g

s

36



MAIN GEAR CASE

2

Fig

37



Ref, No.

Parts No.

Description

Remarks

=]
1
A b

2-40
2-41
2-42
2-43
i-44

2-45

1386-266-0010-0
1386-266-0020-0
13B6-216-0021~0
7955-201-0260-0
1326-706-0020-0

1376-216-0040-0
V201-260-8012-0
V401-160-0080-0
1377-216-0020-0
1341-216-0120-0

1366-216-0040-0
1326~216-0170-0
1341-216-01i4p0-0
1386-216-0040-0
V201-260-8140-0

V201-260-8130-0
V201-260-8120-0
V201-260-8100-0
¥Y201-260-8075-0
V413-160-0080-0

V401-160-0080-0
V3io0-260-0080-0
1366-201-0030-0
7954-205-1010-0
V670~200-0040-0

V671-400-0040-0
1386-217-0020-0
VID5-140-0470-0
1326-217-0020-0
1366-201-2001-0

1366-201-2010-0
1366-2031-2200-0
1366-201-2300-0
1366-201-2020-0
1366-201-2030-0

1366-201-2040-0
£366-201-2050-0
1369-201-2020-0
1366-201-2070-0
1366-201-2080-0

1366-201-2090-0
1366-201-2110-90
1366-201-2120-0
Vagl1-160-0050-0
1366-201-2130-0

1366-201-2140-0

CASE, MAIN GEAR LM
CASE, MAIN GEAR RH
PACKING, MAIN GEAR CASE
PLUG, DRAIN/L/4

PLUG

CAP, SHAFT, 30X50
BOLT,/M8x12
WASHER, SP/M8
METAL, CLUTCH
BUSH, METAL

CAM, CLUTCH
BEARING,/5511082
COVER, CaAM
PLATE
BOLT,/M8xt40

BOLT,/M8%130
BOLT,M8x1290
BOLT,/M8x100
BOLT, /M8x75
WASHER/ M8

WASHER, SP/Mg
NUT, /Mg

CAP, PULLEY

CAP, QIL/30

NUT, ADAPTER,/ANO4

WASHER, ADAPTER,/ AW( ¢
BEARING, RB,/6204-2NSL
RING, SNAP/C a7
COLLAR, BEARING
CLUTCH, MAIN ASSY

*+PULLEY, MAIN SHAFT
*BRACKET A

*BRACKET B

*PLATE, PRESS A
«PLATE, PRESS B

*«CAP, SPRING
*SPRING, PRESS/SMALL
*5PRING, PRESS/LARGE
*FACING, FRICTION
«NUT, SLOTTED

»PIN, SPLIT
*COVER, CLUTCH CASE
* SCREW

sWASHER, SPMsS
“METAL, PRESS

¢ OJ-RING

L e o Eanl T ST - -3 b bl et e

L e bS oy oo

12
12

T o= M I Lond T SR

by h

38



TRANSMISSION GEAR (1)

3

Fig,

39



Ret, No.

Parts No.

NDeseription

Qty

Remarks

=0
1
[ R

1386-217-0010-0
V740-125-4008-0
Y600-110~-6305-¢
V600-1310-6203-¢
1366-218-0010~0

1386-218-0010-0
1386-218-0020-0
Y6060-110-6204-0
1386~219-0010-0
1386~219-0020-0

1386-219-0030-0
1386-219-0040-0
VY600-110-6204-0
1376-226-0011-0
1386-226-0010-0

1386-226-2000~0
V7iz20-102-4014-0
v201-260-8025-0
V401-160-0080-0
V413-160-0080-0

1386-227~0010-0
13686-227-0020-0
V704-140-0250-0
1386-227-0030-0
Y600-110-6304-0

1386-228-0010-0
Y600-110-6304-0
1386-228-0021-0
V7i04-140-0250-0
1386-220-0030-0

1386-228-0031-0
V606-120-5205-0
¥740-125-4008-0
1326-217-0030-0

SHAFT, MAIN
SEAL, OIL/5C25408
BEARING, RB, 6305
BEARING, RB,/6203
SHAFT, CHANGE

GEAR, CHANGE,/ 22-28T
GEAR, CHANGE,/ 17T
BEARING, RB/6204
SHAFT, COUNTER
GEAR, COUNTER, 14T

GEAR, COUNTER,17-23T
GEAR, COUNTER,/ 28T
BEARING, RB5204

PIN, BACK GEAR

COLLAR, THRUST,18X30x2

GEAR, BACK/ 14-18T
O-RING P14
BOLT,/M8xz5
WASHER, SP/M3
WASHER, /M35

SHAFT, ROTARY CHANGE

GEAR, ROTARY CHANGE, 28T
RING, SNAP/C 25

GEAR, ROTARY CHANGE,16-19T
BEARING, RB, 5304

SHAFT, ROTARY COUNTER
BEARING, RB,//6304
CLUTCH, ROTARY

RING, SNAP/C 25
COLLAR, THRUST,/ 25X35%1

GEAR, ROTARY COUNTER,/ 25-28T
BEARING, KB,/ 5205

SEAL, OIL/SC235408

KEY, CLUTCH BRACKET

T LTI SR S e = ok R = e LB = T B SR A [ S S P VPR

bl B e e

A0



TRANSMISSION GEAR (2

4

Fig.

41



Ref. No.

Parts Nao.

NDeseripticon

Remarks

e
i
G e W py

4-1i
4-1Z2
4-13
4=-14
4-15

4~16
4-17
4-18
4-19
4-20

4-21
4-22
4-23
4-24
4-25

4-26
4-27
4-28
4-29
4-30

4=31
4-32
4-33
4-34
4-35

4-36
4-37
4-38
4-39

1386-220~-0010-0
V740-120~4007-0
V600-110-6204-0
1338-224-0030-0
1386-220-0020-0

1386-220-0030-0
Y704-140-0250-0
1386-220-0040-0
VE00-110-6205-0
V740-125-4008-0

1386-223-0010-0
1386-223-0020-0
1386-223-0030-0
1386-223-0040-0
1386-220-0030-0

Y704-140-0250-0
13B6-223-0050-0
V600-110-6303-0
13E86-223-0060-0
1386-224-0010-0

1386-224-0020-0
1386-224-0030-0
V&00-110-6304~0
1386-225-0010-0
13B86-225-0030-0

¥600-110-6209-0
1376-225-0010-0
1376-225-0020-0
1360-225-0020-0
1366-225-0020-0

1386~220-~2000-0
1386~220-2010-0
1386-220-20820-0
1386-220-2030-0
1386-220-~2040-0

1386-220-2050~0
¥200-260-6016-0
V40I-160~0060-0
Vi04~140-0140-0

SHAFT, BRAKE
SEAL, QIL/5C20407
BEARING, RB/6204
COLLAR, THRUST/ 2ox2
GEAR, SUB CHANGE,” 28T

COLLAR, THRUST,” Z5x35%1
RING, SNaP/C 25

GEAR, SUB CHANGE/14T
BEARING, RB,520%

SEAL, OIL,SC25408

SHAFT, SIDE CLUTCH
METAL, SIDE CLUTCH
GEAR, SIDE CLUTCH, 13T
GEAR, SIDE CLUTCH/ 37T
COLLAR, THRUST, 25x35x3

RING, SNAP/C 25
HOLDER, SPRING
BEARING, RE/6303
SPRING, SIDE CLUTCH
SHAFT, WHEEL PINION

PINION, WHEEL,/14-37T
COLLAR,//26x34x15
BEARING, RB/6304
SHAFT, WHEEL

COLLAR,/ 41X51%x46

BEARING, RB 5209

SEAL, OiL/TCFY S06810.515

SLEEVE
PIN, WHEEL SHAFT
GEAR, WHEEL 41T

BRAKE ASSY
*COVER, BRAKE
*DRUM, BRAKE
* SHOE , BRAKE

* SPRING

* PACKING
BOLT,/M6x1¢6
WASHER, SP/Msé
RING, SNAPC 14

DB e e g Mo N NN O N m N oM N NN N R T ™ SO = b b e

E T R ]

42



43

SHIFTER (1)




Ref. No. Parts No. Description Qry Bemarks
5- 1 1376-216-0050-0 METAL, SIDE CLUTCH 2
5~ 2 ¥720-102-4022-0 O-RING, P22 2
5- 3 VZ01-260~8025-0 BOLT,/M3x 25 2
5~ 4 V401-160-0080-0 WASHER, SP /M8 2
- § 1386-229-0010-0 SHIFTER, Hi 1
5- 6 1302-225-0030-0 SPRING, SHIFTER 1
5- 7 Y680-200-0010-0 BALL, STEEL,/516 1
5- 8 1386~229-0020-0 STAY, HI SHIFTER 1
5- 9 1386~229-0030~0 SH1FTER, LOW 1
5-16 1302-225-0030-0 SPRING, SHIFTER 1
5-11 VEB0-200-0010-0 BALL, STEEL/5/16 1
5-12 1386~229-0040-0 STAY, LOW SHIFTER 1
5-13 1386-~229-0050+-0 SHIFTER, SUB 1
5-14 13031-229-0040-0 SPRING, SHIFTER 1
5-15 Y680-200-0010-0 BALL, STEEL/5/16 1
5-16 1386-229-0060-0 STAY, SUB SHIFTER i
5-17 1386-229-2000-0 GUIDE, SUB SHIFTER H
5-18 1386-229-23100-0 ARM, SIDE CLUTCH 2
5-19 1386-229-0000-0 COLLAR, SHIFTER 4
5-20 V740~115-2507-¢ SEAL, OIL/5C15257 2
5-21 1386-230-2000-0 AEM, SWING 1
5-22 1386-230-0010-0 PiN, LOCK 1
5-23 1386-301-0010-0 SPRING, TORSION 1
5-24 ¥201-260-8025-0 BOLT, M8X 25 2
5-25 ¥413-160-0080-0 WASHER /M§ 2
5-26 V401-160-0080-0 WASHER, SP/M8 2
5-27 V300-260-0080-0 NUT, /M5 2
5-28 1386-403-0010-0 LEVER, MAIN CHANGE 1
5-29 1386-403-0020-¢ SPACER A 1
5-30 V705-140-0370-0 RING, SNaP/C 37 1
5-31 1386-403-0030-0 KNOB, LEVER/14 1
5-32 1366-403-~0020-0 BOOT, CHANGE 1
5-33 WIRE,/ 1.2x300 1 § NOT FOR SUPPLY
§-34 WIRE, /1.2%X150 1 NOT FOR SUPPLY
5-35 1386-408-0021-0 ARM, S1DE CLUTCH 2
5-386 V413-1680-0080-0 WASHER, /M2 2
5-37 V401-160-0080-0 WASHER, SPMs 2
5-38 V300-260-0080-0 NUT, /M8 2

44



SHIFTER (2)

6

Fig.

45



Ref, No.

Parts No.

Deseription

Qty Remarks

=23
L
L I N o

6-11
6-12
6-13
6-14
6-15

6-16
6-17
6-18
6-19
6-20

6-21
6-22
6-23
6-24
6-25

6-26
6-27
6-28
6-29
6-30

6-31
6-32
6-33
6-34
§-35

636
6-37
6-38
6-39
6-40

1386-229-0070-0
1302-225-0030-0
VG80-200-0010-0
1386-229-0080-0
1386-223-2200-0

2703-101-0200-0
V740-115-2507-0
1386-229-2300-0
1376-220-0010-0
V704-140-0120-0

¥740-112-2507-0
1386-230-2100-0
1386-230-0020-0
i366-411-0010-0
1386-230-0030-0

1386-405-0010-0
V413-160-0080-0
V401-160-0080-0
V300-260-0080-0

1386-405-0110-~0
1386-405-0080-0
V201-260-8130-0
V413-160-0080-0
V401-160-0080-0

V300-260-0080-0
1386-405-0040-0
¥413-160-0060-0
V500-152-0018-0
1421-116-0020-0

1386-405-0050-0
V300-260-0060-0
¥413-160-0060-0
1301-411-0050-0
1386-405-0090-0

1386-411-2000-0
1386-411-0010-0
1352-726-0020-0
V302-260-0080-0
13E66-405-2100-0

5HIFTER, ROTARY
SPRING, SHIFTER

BALL, STEEL,5/16
STAY, ROTARY SHIFTER
SHIFTER, ROTARY CLUTCH

COLLAR, SHIFTER
SEAL, OIL/8C15257
ARM, BACK STOP
WASHER /1 2%18x1
RING, SNAP/C 12

S8EAL, OIL/SC12257
ARM, ROTARY SRIFT
ROD

BOLT,  M10x2(
U-RING,/S14

WIRE,/1.2%100

ARM, ROTARY CLUTCH
WASHER /M3

WASHER, SP,/M3
NUT, /M8

ARM, ROTARY CLUTCR a
SPRING, TENSION/124
BOLT /M$x130

WASHER, /M8xX130
WASHER, SsP/M3a

NUT, /M8

ROD, CONNECTING LH
WASHER /M6

PIN, SPLIT,/2x18
TURNBUCKLE

ROD, CONNECTING SH
NUT, /M5

WASHER /M6

PIN, HAIR

SPRING, TENSION/135

LEVER,ROTARY CHANGE
KNOB, LEVER/ 12
BOLT,/MBX 25

NUT,/ M8

HOOK, SPRING

e e b

F R VY

NOT FOR SUPPLY

L T S SR L [ B X R T B e

bl R e  pes

4%



a7

Fig. 7

BELT COVER




s

Ref. No. Parts No. Description Qty Remarks
-1 1386-121-0010-0 PULLEY, ENGINE,/ 81 1

7- 2 ¥812-000-06006~0 | BELT, V,”B6¢ 2

7- 3 1386-202-2000-0 BRACKET, TENSION 1

7- 4 V201-261 0120-0 | BOLT M10x1z0 1

T~ 5 V300-260-0100-0 NUT, M1 0 ]

7- 6 V401-160-0100-0 | WASHER, SP,/Mio 1

7- 7 Y20i-260-8120-0 BOLT,/M38x% 120 i

7- 8 V300-260-0080-0 NUT, M8 i

7- 9 V401-~1680-0080-0 | WASHER, SP,Ms 1
7-10 1386-202-2100-0 ARM, TENSION 1
7-11 V704-140-0160-0 RING, SNAP/C 18 1
7-12 V411-260-0160-0 | WASHER,/M15 1
7-13 1376-202-2000-0 PULLEY, TENSION 1
7-14 V704-140-0120-0 RING, SNAP/C 12 1
7-15 1386-202-0010-0 ROD, TENSI1ON 1
T-16 1386-202-0020~-0 | PIPE/ 459 1
7-17 1386-202-0030-0 SPRING, PRESS,/ 90 i
7-t8 V4311-260-0120-0 | WASHER,/M12 1
7-19 V371-160-0100-0 | NUT, WING, M10 1
7-20 V413-160-0100~0 | WASHER M10 i
7-21 V500-153-0025-0 PIM, SPLIT,3x25 1
7-22 1386-611-2000-0 COVER, BELT A 1
Fu23 V413-160-0080-0 | WASHER /M8 7
7-24 V401-160-00B0-0 | WASHER, SP M8 7
725 VZ01-260-8016-0 BOLT, Maxi¢ 7
7-286 1386-611-0010-0 COVER, PULLEY 1
7-27 V200-260-~8010-0 BOLT,/M6x10 2
7-28 V413-160-0060-0 | WASHER, M6 2
7-29 Y401-160-0060-0 | WASHER, SP /M 2
-3¢ 13B6-611-2100-0 COVER, BELT B i
7-31 V300-260-0080-0 NUT, /M8 i
7-32 ¥413-160-0080-0 | WASHER,/MS 1
7-33 V401-160-0080~0 | WASHER, SP,Ms3 1
7-34 V201-260~8025-0 BOLT, /M8X 25 3
7-35 V401-160-0080-0 WASHER, SP/MS 3
7-36 1386-611-2200-0 [ BRACKET, COVER 1
7-37 V201-260-8016-0 BOLT,/M38X16 2
7-38 V401-160-0080-0 WASHER, SP/M8 2
739 V413-160-0080-0 WASHER /M3 2
T-40 1366-917-0010-0 PULLEY, %5 1 &
7-41 1366-937~0020=0 FULLEY, 30 1 w
7-42 1366-0517-0030-0 PULLEY, 100 1 +

48



49

Fig. 8

WHEEL




Ref. No. Parts No. Description Qty Remarks
B- 1 1366-024-2200-9¢ BOSS, WHEEL SET 2

8- 2 1366-241-0010-0 «PIN, WHEEL BOSS 2

B~ 3 1305-931-0030-0 <PIN, HAIR 2

8- 4 1366-241-0020-0 *BOLT, WHEEL 2

B- § 1366-241-0030-0 +SPRING, WHEEL 2

B~ 6 1338-241-0011~0 | DRUM, WHEEL,/4)x12 2

8- 7 1386-242-2010~0 | TIRE/500-12 P

8- 8 VB8B3-005-0012-0 | TUBE/560~-12 2

8- 9 V201-261-2028-0 | BOLT M12x28 8
8-10 V401-260-0120-0 WASHER, SPM12 8
8-11 V413-160-0120-0 | WASHER,/M1:2 8
§-12 V300-250-0120-0 | NUTM12 ]
8-13 1341-242-0011-0 DRUM, WHEEL,5JIx12 2 <
B-14 vV882-020-0612-0 | TIRE/6~12 2 .4
8-15 ¥883-000-0612-0 | TUBE/ 6-12 2 “r
8-16 V201-261-2028-~0 BOLT, M12x25 8 T
B-17 V401-260-0120-0 | WASHER, SPMlLz 8 +#
8-18 V413-160-0120-0 | WASHER,“M:2 8 *
8-19 V300-260-0120-0 | NUT M12 8 g
8~20 1366-931~0030~0 | WEIGHT, WHEEL17KG 2 r
B-21 V201-261-2025-0 BOLT, Mi12x25 4 &
§-22 V401i-160-0120-~0 WASHER, SPM12 &
8-23 V413-160-0120-0 | WASHER, M1z 4 +r

S0



HANDLE FRAME

9

Fig.

39



Ref. No.

Parts No.

Description

Remarks

>
'
W o W Ny =

§-11
9-12
9-13
0-14
8-15

9-14
9-17
9-18
9-19
§-20

9-21
§-22
9-23
9-24
§-25

9-26
§-27
9-28
9-29
830

9-31
9-32
9-33
9-34
935

9-36
9-37
9-38
g~35
9-40

9-41
G-42
9-43
9-44
g-45

G-46
9-47
9-48
8-49

1386-301-2000~0
V201-261-2170-0
V300~260-0120-0
V401-160-0120~0
V201-261-0020-0

V401-160-0100-0
1366-301-06050-0
1386-301-2300-0
VZ201-260-8020-0
V413~160-0080~0

V4061-160-0030-0
V300-260-0080-0
1386-301-2400-0
V201-260~B016~0
Y40i~-1686-0080-0

¥V413-160-0080-0
1386-301~2500-0
Yi1i-166-0012-0
V401~160-0080-0
1352-301-0010-0

1352-301-0020-0
V580-140-3018-0
1386-301~2601-0
V201-260-8130-~0
¥401-160-0080-0

Y300-260-0080-0
1386-301-00620-0
1386-301-0040-0
V401-160-0660-0
¥V413-160~0060-0

1386-311-2001-0
1386-311-2100-0
1366-311-0020-0
13896-311-0010-0
V261-261-2060-0

V201-261-2025-90
v300-260-0120-0
V4i3-160-0120-0
V401-160-0120-0

1866-311-2000-0
1366-311-0080-0
V201~261~2045-0
V491-160-0120-0
1336-701-2000-0

V201-261-2030-0
V413-160-0120-0
V40i-160-~-0120-0
V201-261-2175-0

FRAME, HANDLE
BOLT, M12x170
NUT,/M12
WASHER, SP,/Miz
BOLT, /M10X2¢

WASHER, SP/M10
GROMMET B

HOOK

BOLT, /M&x20
WASHER, /ME

WASHER, SPMs
NUT, M3

COVER, HANDLE
BOLT /M8Xx1§
WASHER, SPMB

WASHER M3
COVER, TOOL BOX
SCREW, /M6 X1 2
WASHER, SP/Mé
KNOB, SET

SPRING, PRESS,14
PIN, SPRING,/W 3x18
STAY, HANDLE COVER
BOLT /M8x130
WASHER, SP/Ms

NUT /M8

PANEL, CHANGE
SCREW, /M6%X16
WASHER, SP /M6
WASHER, /M6

PIPE, HANDLE LH
PIPE, HANDLE RH
GRIP, HANDLE
BOOT

BEQLT, Mi2X60

BOLT, M12x25
NUT,/ M1 2
WASHER, /M1 2
WASHER, SPE//M12
WIRE, 1.0X250

BRACKET

PIPE, HANDLE CONNECT

BOLT, M12X45
WASHER, SP/M12
HOLDER, CHALN CASE

BOLT,/M12xX3¢
WASHEER /M1 2
WASHER, SP/Mi?2
BOLT,/M12%175

[ S R [=rR = e R Y P e e e R M e b By B = 3 B b3 b3 = B3 b2 [

[ 3t ]

Ll e ) SN

i R

NOT FOR SUPPLY

S2



CONTROL SYSTEM

Fig. 10

53



Ref.No.] Parts No. Description Qty Bemarks
10~ 1 1386-401-2000-~0 LEVER, MAIN CLUTCH 1

10~ 2 1386-401-0010-0 SFRING, TORQUE/ 65 1

16~ 3 1386-401-0020-0 WIRE, CLUTCH 1

10~ 4 1369~703-0130-0 KNOB, LEVER, 10 1

10- 5 1376-106-0010~0 PIN/10%6E 1

10- 6 V413-160-0100-0 WASHER,/M10 1

10~ 7 V500-152-5020-¢ PIN, SPLIT/ 25x20 1

10- 8§ 1377-401-0020-0 ROD, CLUTCH 1

10- 9 V413~160-0060-0 WASHER, /M6 1
10-10 ¥500-152-5015-0 PIN, SPLIT,/2S5X15 1
10-11 1386-401-0030-0 ROD, BRAKE 1
10-12 ¥413-160-0060-0 WASHER_ Mg 1
10-13 Y500-152=~5015~0 FIN, SPLIT  25%15 i
10-14 1377-~401~0041-0 SPRING, BRAKE i
10-15 V302-280-0060-0 NUT, ™Mb 2
10-16 1377-401-0050-0 PIN, BRAKE ROD 1
10-17 V500-152-5015-0 PIN, SPLIT/25X15 1
10-18 1326-402-0020-~0 WIRE, THROTTLE 1
10-1¢ 1376-402-0030-0 BAND, WIRE/ 1410 2
10-20 1386-405-2001-0 LEVER, ROTARY CLUTCH 1
10-23 1386-405-0070-0 WIRE, ROTARY CLUTCH 1
10-22 1369-703-0130~0 KNOB, LEVER/10 1
i0-23 V704-140-0120-0 RING, SNAP/C 12 1
10-24 ¥413-160-0080-0 WASHER, /M3 1
10-25 Y710-140-0070-0 RING, SNAP/E 7 1
10-26 1366-406~2100~0 LEVER, SIDE CLUTCH LH ASSY 1
16-27 1366-406-2200-0 LEAER, SIDE CLUTCH RH ASSY 1
10-28 1386-406-0010-0 WIRE, SIDE CLUTCH 2
10-29 V413-160-0060-0 WASHER, /M5 2
10-30 V500-152-5020-0 PIN, SPLIT 25x20 2
10-31 1370-416-0010-0 ROD, STAND 1
10-32 V413-160-0100-0 WASHER, M1 0 2
10-33 V500-153-0020-0 FIN, SPL{T/3x20 z
10-34 1414-606-0020~0 GROMMET,” 1 2X19 i
10-35 1386-621-2000-0 SWITCH, LIGHT ASSY 3
10-36 1317-6231-0020-0 CLAMP, WIRE i)
10-37 1352-600-0520-0 HORN ASSY 1 +
10-38 1252-621-0030-0 *GRIP 1 *
10-39 1352-621-0040-0 *BAND, SET i *r
10-40 1366-651-0020-0 *BAND, SET 27 1 +
10-41 ¥201-261-0050-0 »BOLT, /M10%50 1 *
10-42 V401-260-0100-0 *WASHER, SPMI0 1 *
10-43 V3Q0-260-0100-0 *NUT, M10 1 ¥
10- 0-111386-622-2000-4 MIRROR, R VIEW ASSY 1 #
10-44 13686~622-2010-0 “MERROR 1 ¥

54



Re f. No. Parts No. Deseription Qty Hemarks
10-45 1386-622-2020-0 = POLE 1 ¥
i0-48 1386-622-2030-0 +«BAKND, SET 2 s
10-47 ¥300-260-0100-0 +NUT,/hi10 2 r
10-48 1386-622-2040-0 *METAL, POLE SET 1 *
10-45 1386-622-2050-0 *SCREW, SET 1 *
10-50 V300-260-0060-0 ¢ NUT, /M5 1 *
10-51 V401-260-0060-0 “WASHER, SF M6 1 b-'¢
10-52 V300-260-0080-0 +NUT, M3 1 *
10-53 V401-260-0080-0 “WASHER, SP M3 1 ¥
10-54 V401-260-0100-0 «WASHER, SP/Mi0 1 *

3



Fig. 11

B>

'

FENDER

Ref. No. Parts No. Deseription Qty Remarks
11- 1 1386-616-2000-0 FENDER LH 1
11- 2 1386-616-21068-0 FENDER RH 1
11- 3 1266-616-0010-0 GUARD, MUD z
11- ¢ 1376-616-0010-0 FLATE, SET 2
ti- 3 Y111-166-0012-0 SCREW,/M6x1 2 4
i1- § ¥30g-266-0060-0 NUT,/Mé 4
11— 7 1376-616-0020-0 HOOK, MUD GUARD 2
11~ B 1376-616-0030~0 | WASHER, HOOK 2
11- 9 Vi11-166-0012-0 SCREW,/MBX12 4
11-34Q V3iDO-260-0060-0 NUT,“M& 4
11-11 ¥270-160-8020-0 BOLT, WING/MIxZ0 4

11-12 1338-616-0020-0 SPRING, PRESS/11 4




COUNTER

Fig. 12

57



Ref. No. Parts Neo. Description Qty Remarks
i2- 0-1] 1369-070-2000-0 CASE, COUNTER CHAIN ASSY 1
i12- 1 1366-701-2000~0 »CASE, COUNTER CHAIN LH 3
i2- 2 1338-701-1040-0 » o PACKING, RUBBER i
12- 3 1369-701-1000-0 «+GUIDE, CHAIN 2
12- 2 V201-260-8012-0 s BOLT, M8% ] 2 4
12- 5 V401-160-0080-0 “WASHER, SP/M3 4
12- 6 V300-260-0080~0 +NUT, /M& 4
12- 7 1341-702-2000-0 *METAL A 1
i2- 8 VZ00-260-6012-0 *BOLT, /M6x12 4
12~ 9 Y401-160-0060-0 “WASHER, SP,/Mé 4
12-10 1341=702-3000-~0 *METAL B 1
12-11 1341-702-4000-0 *METAL C 1
12-12 V200-260-6012-0 «BOLT,/M6X1 2 4
12-13 V401-160-0060-0 *WASHER, SP /M6 4
12-14 1369-701-0020-0 *SFROCKET, 18T 1
12-15 Y704-140-0350-0 *RING, SNAP,C 15 2
12-16 136%-701-0010-0 *SPROCKET,” 14T 1
12-17 1369~701-0030-0 °CHAIN ,ROLLER/EKS25SHCP52L(E) i
12-18 1341-702-5000-0 *CASE, COUNTER 1
12-19 1366-701-0040-0 *PIN, GROQVED//E sx28 1
12-2¢ V201-260-8014-0 *BOLT,/M8X 14 2
12-21 V401-160-0080-0 *WASHER, SP, M3 2
12-22 1338-701-0050-0 *COVER, RUBBER 1
12-23 1366-701-1000-0 *KNOB, SET i
12-24 V500-153-0035-0 <FIN, SPLIT,/ 3x35 i
12-25 1341-721-1040-0 SWASHER,/21%26x%2 1
12-26 1366-701-0020-0 *S5PRING, PRESS/ 35 1
12-27 1366-701-0010-0 *PLATE, LOCK 1
12-28 *PIN, GROOVED/E 5x48 1

1366~701-0030-0

28



TAIL WHEEL

Fig 13

59



Ref. No.

Parts No.

NDescription

Qty

Remarks

12-
13-
13-
13-
13-

LT < B o= R R )

13-
13-
13-
13-
13-

L o~ hown

13-140
13-11
13-12
13~-13
13-14

13-15
13-16
13-17
13-18
13-15

13-20
13-21
13-22
13-23
13-24

13-25
13- 0-2
13-26
13-27
13-28

13-29
13-30

1365-726-2100-0
1365-726~1000-0
1322-7006-%030-0
1322-726-0020-0
1322-726-0030-0

1340-726-0G011-0
1366-726-0020-0
1386-726-0030-0
V3I00-260-0120-0
1366-726-1000-0

1386-726-0010-0
V302-260-0080-0
1330-726-016G-0
VZ201-261-0025-~0
¥Y401-260-01060-0

v30o-260-0100-0
1366-726-2001-0
1366-726-0060-0
1366-726-0020-0
Vi11-165-001G-0Q

V4041-260-0050-0
V410-100-0050-0
1411-716~0020-0
1411-716-00650-0
V610-215-1103-0

¥Y580-140-5G28-0
1366-726-4100-0
1366-726=0041-0
1330~726-0130-0
V704-140-0120-0G

2798-203-0020-0
1342-726-4001-0

FORK, TAIL WHEEL ASSY
*FORK, TAIL WHEEL
*WHEEL, TAIL SET
+<BUSH, TAIL WHEEL
*COLLAR, SHAFT

s PIN
«WASHER A

*WASHER b

sNUT, M12

SLEEVE, TAIL WHEEL

BOLT  MEBx20 ST
NUT, M3

STRAP

BOLT,  M10x25
WASHER, SP/M1¢

NUT, M10

CASE, BEVEL
CaAP/8

COVER, BEVEL CASE
SCREW,/M5x10 P=0.8

WASHER, Sp/Ms5
WASHER /M5

FPINION, BEVEL, /12T
GEAR, BEVEL 14T
BEARING, TD,51103

PIN, SPRING/W 5x238
HANDLE, TAIL WHEEL ASSY
*HANDLE, TAIL WHEEL
*WASHER,”13X18%2

*RING, SNAPC 12

*GRIP, SWING HANDLE
SCREW, TAIL WHEEL

[T S T S R e B e e = b e b [T T T S S Ry = R e e

T B P e BD

e

&0



REAR HITCH

Fig. 14

&1



Ref. No.

Parts No.

Deseription

Qty

Remarks

-
LY
§

LS I T I

14-16
14-17%
14-18
14-19
14-20

14-21
14-22
14-23
14-24
i4-25

14-286
14-27
14-28
14-2¢6
14-30

14-31
14~-32
14-33
14-34
1435

14-36
14-37

1386-930-2000-0
1386-930-0010-0
1366-930-0030-0
1366-930-0020-0
Vig2-368-00i0-0

Viz0-102-4016-0
V720-1043-5024-0
1366-930~2000-0
1338-401-0050-0
V580-140-6036-0

1366-930-3000-0
3560-203-0020-0
¥500-153-0015-0
1366-930-4001-0

V201-460-8025-0
V401-260-0080-0
1302-211-0300-0
W201-261-2083~0
v3ifg0-260-0120-0

1390-931-2000-0
1365-5331-0030-0
V201-361-4150-¢
V201-461-4160-0
¥V401-160-0140-0

V303-360-0140-0
1366-930-0060-0
1366-930~5000-0
1366-930-0040-~0
1366-930-0050-0

V3ioo-260-0080-0
V401-260-0080~0
V413-1680~0100~0
V735-071-0032-0
1386-930-2200-0

1386-~930-2300-0
v3on-260-0080-0

HETCH, R
SHAFT, CAM
SPRING, TORQUE/70
RACHET
SCREW,/M8%10

O-RING/Pié

O-RING/ P24

LEVER

KNOB, LEVER,/ 24X57
PIN, SPRING/W 6x38

WIRE,/ 0.9X110
HOOK, RACHET
PIN, ROD

PIN, SPLIT// 3x15
HOLDER, HOOK

BOLT,  MEx25 9T
WASHER, SP, /M8
SPRING, BRAKE SHOE
BOLT, /M12%63 5=63
NUT, M1 2

PIN, KING ASSY
~PEN, HAIR
BOLT,/M14x150 7T
BOLT,/Mi4x160 9T
WASHER, SP,/Mi4

NUT, ™14 7T
WASHER, 15%X32X5
LEVER, LOCK

HOOK

SPRING, TORQUE,14

NUT #3138

WASHER, SP,/M8
WASHER,/M10

PIPE, PV(C, 7Tx10x1%2
BRACKET, LOCK

SCREW, LOCK
NUT, /Mg

[ =R - R Y [ B R ST R L N e T bt ped = B3 pa L

Ll - R S

NOT FOR SUPPLY

62



&3

Fig 15

ROTARY FRAME




Ref. No. Parts No. Description Qty Remarks
15~ 1 1370-721-1000-0 | FRAME, ROTARY 1
15- 2 V201-261-2105-0 | BOLT,//M12X1685§ 1
15- 3 V201-261-2022-0 | ®mOLT M1zxz22 4
15~ 4 Y401-260-0120-0 WASHER, 5P, /M12 5
15- 5 V300-280-0120-0 | NUT/M12 1
15- 6 1323-721-00630-0 CAP, PIPE 1
15- 7 1366-722-3000-0 BOLT, SET/Ml4 1
15- 8 1370-722-0010-0 | STOPPER, SLEEVE 1
18- ¢ 1370-722-1000-0 | HANDLE, SLEEVE H
15-10 1366-721-0030-0 | PLATE A 4
15-11 1366-721-0010-0 | COVER, ADJ] LH 1
15-12 1366-721-0020-0 COVER, ADJ RH 1
15-13 1366-721-6000-0 | COVER, SIDE LH 1
15-14d 1336-721-7000-0 COVER, SIDE RH 1
15-15 V201-260-8012-0 | BOLT/M8x1z 6
15-16 V401-160-0080~0 WASHER, SP/M3 6§
1517 1386-722~2000-0 COVER, SUB SIDE 2
15-18 V413-160-0080-0 | WASHER, M3 4
15-19 V401-260-0080-0 | wasHER, SP /M8 4
15-20 V270-160-8020-0 [ BQLT, WING/M8Ex20 2
15-21 Y270-160-8025-0 | BOLT, WING /M§x25 2
156-22 1366-721-0040-0 GUARD, MaD A 1
15-23 1366-721-0060-0 | PLATE, GUARD SET A 1
i5-24 V112-166-0012-0 | SCREW, Méex12 6
15-25 v300-260-0060~0 | NuT Mse 6
15-26 1366-721-0050-0 [ GUARD, MAD B 2
15-27 1366-721-0070-0 FLATE, GUARD SET B 2
15-28 V112-166-0012-0 SCREW, /M6&X12 &
15-23% V300~-260-0060-0 NUT, /M6 8§
15-30 1366-721-5000-0 | PLATE, SET B 1
15-31 1366-721-4000-0 PLATE, SET A 4
15-32 1366-721-2000-0 FLATE, & LH 1
15-33 1366-7231-3000-0 | PLATE, A RH 1
15-34¢ V340-160-0080-0 | NUT, CAP/M3 i2
15-35 V401i-260-0080-0 WASHER, SP/Ms iz
15-38 Vd413-160-0080-0 WASHER, /M8 12
15-37 1302-721-0020-0 | Hoowk 2
15-38 1302-721-0030-0 | WASHER, HOOK 2
15-39 ¥131-165-0010~0 SCREW, M5X10 P=0.8 4
15-40 Y300-260-0050-0 NUT, /M5 P=0.8 3
15-41 1386-721-0010-0 HANGER 1
15-42 1366-721-00%0-0 PIN,/8X108 1
15-43 ¥413-160~0080-0 WASHER, /M8 i
15-44 V500-152-0015-0 PIN, SPLIT// 2X15 1

&4



65

Fig. 16

ROTARY CHAIN CASE




Ref.No.; Parts No. Description Qty Remarks
16- 1 1370-706-1001-0 CASE, ROTARY CHAIN 1
16- 2 1326-706-0020-0 FLUG, DRAILK 2
16- 3 1366-706-0010-0 CAP, 011,23 1
16- 4 V705-140-0520-0 RING, SNAPSC 52 1
16- 5 V705-140-0620-0 RING, SNAPC 62 3
16- 6 1334-221-0020~0 SEAL,/ 52 i
16- 7 1366-708-0010-0 SHAFT, ROTARY TOF 1
16~ 8 1366-708-0020-0 SPROCKET, 11T 1
16- 9 1341-708-0030-0 CHAIN, ROLLAR//EK830S-CX36L 1
16-10 ¥740-130-6210-0 SEAL, OIL/SC206210 1
16-11 V600-110-6206-0 BEARING, RB/ 65206 3
lg-12 V600-110-6304-0 BEARING, RB,/ 6304 1
16-13 1370~709-0010-0 SHAFT, ROTARY 1
16-14 1370-709-0021~0 SPROCKET, toT 1
16-15 1370-709-0030-0 COLLAR, “86X43x13 1
16-16 1365-709-0010-0 SEAL, OIL/QLN306216~185 2
16-17 1366-706-3000-0 HOLDER 1
16-18 V201-461-0025-0 BOLT /M10OX25 9T 4
16-19 V401-260-0100-0 | WASHER, SP/Ml10 4
16-2¢ 1366-706-0040-0 SHIM, HOLDER A 1
16-21 1366~706-0050-0 SHIM, HOLDER B 1
16-22 1366-706-0080-0 SHIM, HOLDER C 1
16-23 1370-706-2000-0 COYER, CASE i
16-24 1370-706~-0010-¢ FACHING, CASE COVER 1
16-25 VZ01-260-8016-0 BOLT “M8X 16 B
16-26 Vag1-2580-0080-0 WASHER, SP//Mi 8
16-27 1366-206-0020-0 ADJUSTER 1
16-28 V201-261-0032-0 BOLT, /M10x32 2
16~29 V401-260-0100-0 WASHER, SP,/M10 b
16-30 WwW201-261-2035-0 BOLT,/M12X35 S=35 1
16-31 V302-280-0120-0 NUT,~ML 2 i
16-32 1366-706-0030-0 STOPPER 1
16-33 V200~260-6022-0 BOLT, /Méx22 2
16-34 V401-260~0060-0 WASHER, SP,/Mé 2
16-35 V3io0-260-0060-0 NUE,/ M6 2
16-38 1366-706-0070-0 BOSS, AD] 2
16-37 V201-261-2030-0 BOLT, M1 2%x30

16~38 ¥a0i-260-0120-0 WASHER, SP/M12

66



&7

Fig. 17

ROTARY PIPE (OPTION)

2\

21 Ded

Socisé Anniyne 31 Capitzl o LNGNGD !
A.C. CLERMONT-FO B 304973586

1" Agriculture

Sidge Social : 21, avenué ds
LEHMONT-FERRAN[

63100 C
Téiéphone : 73.81 £23.b1



Ref, No. Parts No. Nescription Qty Remarks
17- 1 1366~716-1001-0 PIPE, ROTARY LH 1 oo
17- 2 1366~716~2001-0 PIPE, ROTARY RH 1 ¥
17~ 3 1366-717-1002-0 ROTARY, LH/ 60CM 1 *
17- 4 1366-717-2002-0 ROTARY, RH,. 60CM i 4
17- 5§ VZ01~261-0025-0 BOLT, M1 ox235 [ T
17- 6 ¥401-160-0100-0 WASHER, SP/MI10 6 #r
17- 7 Y300-260-0100-0 NUT, M1 & *
17- 8 V201-261-2130-0 | BOLT Mizxizo 2| ¥
17- 9 V201-261-22310-0 BOLT /M12X210 z #r
17-10 Va0i-160-0120-0 WASHER, SP/Mi2 b #r
17-11 1376-716-0050-0 BLADE LH/Ci33 6 *
17-12 1376-716-0060-0 BLADE RH,/C135s . 4 b 14
17-13 1376-716-0010-0 BLADE, CENTER LH,C245% i *
17-14 1376-716-0020-0 BLADE, CENTER RH,C2453 1 b4
17-15 1376-716-0030-0 BLADE, LH/C245 1 4
17-14 1376-716-0040-0 BLADE RH,//C246 1 *
17-17 1376-075-7100-0 BOLT-NUT SET,/MiOx2s i6 W
17-18 V401-160-0100-0 *WASHER, SP/M10 14 *
17-19 Y300-260-0100-0 + NUT, /M1 0 i6 b e
17- 0-1] 1386-717-2001~0 ROTARY SET,66CM 1 ¥
17~-20 1366-718-1002-0 *ROTARY, LH/66CM 1 +r
17-21 1366-718-2002-0 *ROTARY, RH66CM 1 *
17-22 V201-261-2240-0 +BOLT,  M12x240 b *
17-23 Va01-160-0120-0 *WASHER, SP/Miz 2 x
17-24 1376~716-0030-0 *BLADE LH/C125 1 ks
17-25 1376-716-0060~0 *BLADE R#C135 i h::o
17-26 1376-075-7100-0 s BOLT-NUT, M10X23 2 ®
17-27 V401-160-0100-0 »*WASHER, SP,/M10 2 o
17-28 V3ig0-260-0100-0 * s NLT,/M10 2 w

&8



Fig. 18 MARKS

v = g R U
} |
> 3 4
CT T , L
| | |
5 6 7 8
IS =0 EHEKl ———
i 1'0 11 12-13

69



Ref. No. Parts No. Description Qty Remarks
18- 1 1386-941-0010~0 MARK, MODEL 1
18- 2 1386-902-0040-0 MARK, BELT COVER 1
18~ 3 1386-942-0010-0 MARK, MAIN CLUTCH A i
18- 4 1386-942-0020-0 MARK, MAIN CLUTCH B 1
18- § 1386-942-0030-0 MARK, ROTARY CLUTCH 1
18- & 1386-942~0040~0 MARK, RQTARY CHANGE 1
18~ 7 1372-952-0010-0 MARK, CAUTION A 1
18- 8§ 1372-952-0020-0 MARK, CAUTION B 1
18- 3§ 1386-901-0010-0 MARK, HEAD 1
18-10 1386-961~0020-0 MARKER, SiDE 2
i18-11 1386-901-0030~0 MARK, ENGINE SI1DE 2
18-12 1386~901-0070-0 MARK, HANDLE COQVER LH 1
18-13 1386~901-0080-0 MARK, HANDLE COVER RH 1
18-14 1386-901-009i-0 | MARK, PANEL 1
18-15 1370-962-0020-0 MARK, STAND 1
18-16 1370-962-0040-~0 MARK, MAGIC LIFT 1
i8-17 1364-902-0091-0 TAG, CAUTION 1
18-18 1324-957-0120-0 MARK, MADE IN [APAN 1
i8-1¢ 1355-953-0010-0 MaRK, MAIN CLUTCH B/BLACK 1
18-20 1370~962-0030~0 MARK, MAIN CLUTCH B 1
18-21 1386-905-0010-0 STRIFE, ROTARY 2
18-22 1390-~862-0010-0 MARK, ROTARY MODEL B 1
18-23 1370-983-0010-0 MARK, BEVEL CASE 1
18-24 1370-963-0020~0 MARK, COUNTER CASE 1
18-25 1349-956-0060-0 MARK, ROTARY OIL 1
i8-2¢6 1326-953-0070-0 MARK, ISEKI 2

70



Fig. 19 TOOLS

Ret. No. FParts No. Description Qty Remarks
13- 1 V820-551-0013-0 SPANNER, 10X1i3 1
18- 2 1401-906-0050~¢ WRENCH, /1 7X1 9 i
18- 3 Y936-150-0150-0 PLIERS, 150 i

71



NUMERICAL INDEX ENG I NE
Parts Code Ref No.|| Parts Code Ref No. Parts Code Ref No,
5805-210-6109-0 2-48 5903-338-3257-0 2-43 5904-884-5917-0 16-22
5810-250-5561-0 15-20 5903-854-1149-0 4-22 5905-010-0378—0 512
5834-005-0041-0 5- 7 5903-854-3914-0 16- 1 5905-010-1192-0 4-30
5834-005~0055-0 18-12 5903~854-5310-0 14-33 5905-025-0340-0 5- 8
5834~005-0057 -0 2-80 5903~854-5312-0 14-35 5905-140-0811-0 2-30
5872-210-2008-0 1-23 5903-854-5316-0 14-38 5905-140-7650-0 2-70
5872-250-6010~0 2-79 5903-854-5522-0 15- 8 [5905-212-0374-0 5-10
5872-332-2000-0 4-40 5903-854-5911-0 16-16 5905-212-1357-0 618
5872-332-8000-0 1-25 5904-104-2160-0 B-21 5905-212-1359-0 6-19
5881-101-0013~0 19- 7 5904-107-0790—0 12-50 5905-212-7771-0 13-44
5881-101-7019-0 19- 8 5904-200-0360 0 5- 9 5905~225-6690—0 2-56
5881-102-2024-0 19+ 9 5804-200~0715-0 3- 5 5905-225-6690-0 5-13
5882~100-0015-0 18- 10 5904-200~0721-0 3- 6 5905-230-0120—0 i- 8
5901-104-0176-0 2-15 5904-200-1203-0 6~ 4 5905-230-0133-0 1~15
5901-147-1190-0 1-29 5904-200-2153-0 8- 7 5905-230~0141-0 2~ §
5901-147-1255-0 6-34 | 5904-200-2230-0 10-14 5905-230~0175-0 2-13
5901-147-5981-0 16-30 5904-200-2310-0 10-18 5905-230-0202-0 1-29
5901-158-0306-1 9-22 5904-200-2320-1 10-19 5905-230-1110-0 4- 3
5901-158-0311-1 2-24 5904-200-2334-0 10-22 5905-230-1111-0 4- 5
5901-158-1123-0 4-24 5904-200-5145-0 14-22 5905-230-1129-1 4-i1
5901-158-1123-0 4-27 5904-200-5146-0 14-23 5905-230-1131-0 5- 3
5901-204-5117~0 14- 9 5904-200-5408—0 1-18 5905-230-1320-0 6-10
5901-300-5130—0 14-14 5904-200-5533-0 15-16 | 5905-230-1410-0 7- 3
5901-300-5133-0 14-15 5904~200-5534-1 15-17 5905-230~1440-0 7- 7
5901-300-5139~0 14-16 5904~200-5571-0 15-21 5905-230-2121-0 8- 3
5901-304-3252-0 2-45 5904-200-5573-0 15-23 5905-230-2825-0 11- 1
5901-304-5802—-0 16- 3 5904-200-5575~0 15-24 5905-230- 2830-0 11— 3
5901-304~5902-0 16- 9 5904-200-5917-0 1620 | 5905-230-2831-0 11- 5
5901-374-4475-5 13-39 5904-200-5917-0 16-21 | 5905-230-2841-0 11~ 8
5901-400-5116~0 14- 8 5904-200-9235-0 19- 1 5905-230-4461 -0 12-35
5901-400~7649-0 8-13 5904-200-9260-0 19- 2 5905~230-5980 -0 16-28
5901-504-5505-1 15~ 6 5904-211-6152-0 17- 3 5905-325 4490~ 18- 1
5901-504-5510-1 15— 7 5904-271-6130—0 17- 1 5905~330-1140-0 4-15
5902-100-6708~0 2-59 5904-407-4476—0 13-41 5905-330-2209-0 10— 1
5902-103-5551-0 15-18 5904~-300-1141-9 4-18 | 5905-340-0794—0 12-52
5902-103-5552-0 15-19 5904~300-5308-0 14-31 5905-340-1205-0 6- 1
5903-288-1145-0 4-21 5904~340-5919-0 16-23  §5905-340-4422-0 12- 1
5903-338-3207-0 2-36 5904-835-4477-1 13-42 5905-340-4425-0 12- 2

72



Paris Code

flef No.

Parts Code

Ref No.

Parts Ceode

5905-340-4433-1
5905-340-4434-0
5905-340-4435~1
5905-340-4436-0
5205-340-4437-0
5905-340-4440-0
5905-340-4448-0
5905-340-4449-0
5805~340-4457-0
5905-340-4463-0
5905-340-4470-0
5905-340-4471-0
5905-340-4475-0
5805-340-4478~0
5805-340-4475-0
5905-340-4488~0
5905-340-4488-0
5905-340-5109-0
5%05-340-5140-0
5905-340-5532-0
5905-340-5560-0
5905-340-5601-0
5905-340-5%14-0
5905-364-0740-0
5905-360-5504-¢
5905-362-0301-0
5905-362-0308-0
5905-362~-0705-0
5805-362-0710-C
5905-362-1209-0
5905-362-1251-0
5905~362-1351-0
5805-362-1353-0
5905-362-1355-0
5905-362-1356-0
5805-362-2132-0
5905-362-2139-0

5905-362-2159-0

12- ¢
12- 6
12~ 8
12-10
12-12
12-14
12-16
12-17
12-23
12-37
13-35
12-36
13—-40
13-67
13-43
12-38
12-39
14— 3
14-18
i5-15
i5-14
16- 2
16-14

3~ 8

6-17

5905-362-2160-0
5905-362-2870-0
5905-362-2875-0
5905~362-2880-0
5905-362-4421-0
5905-362-4450-0
5905-362-5588-0
5905~362-5957-0
5905-362-7633-0
5805-362-7701-0
5905-362-7744-0
5905-362-7748-0
5905-362-7754-0
5905-362-7801-1
5905-362-7802-0
5905—362—7821_0
5905-362-7896-0
5905-363-7747-0
5905-425-6654-0
59035-425-6687-0
5905-430-0148-0
59035-430-0149~0
5605-430~-0169-0
5905-430-0180-0
5905-430-0232-0
5945--430-0313-0
5905-430-1112-0
5905-430-1116-0
5905-430-1118-0
5905-430-1119-0
5805-430~1132-0
5905-430-1133-0
5905-430-1165-0
5905-430-1166-0
5905-430-1401-0
5905-430-1420-0
5905-430-2338-0

5905-430-2845~-0

6-11
13-11
11-12
11-13

13-33

5905-430-2872-0
5905-430-3501-0
5905-430-4442-0
5905-430~-5102-0
5905-430-5115-0
5905-430-5154-0
5905-430-6601-0
5905—430-6643-0
5805-430-6696 -0
5905-430-6710-0
5905-430-6711-0
5905-430-7741-0
5905-540-1490-0
5905-840-5910-0
5905-640-7824-0
5905-840-7825-0
5905-840-7826-0
5905~840~7827-0
5905-840-7828-¢
5905-840-7893-0
5905-840-7894-0
5905-840-7895-0
5905-940-5903-0
5906-100-4456-0
5906-100-4465-0
5806-100~4480-0
5906-100-4494-0
5906-100-4496-0
5906-100-7675-0
5906-150-1409-0
5806-150-5103-0
5906-150-5166-0
5906-150-6645-0
5966-150-6652-0
5906-200-0222-0
5906-200-0230-0
5906-200-0231-0

5906-248-0728-0

14~ 2
14~ 4
17- 7

2-51

73




Parts Code

Parts Code

Ref Mo,

Parts GCode

5906—330—1370—0
5906-340-5110-0
5906~383-4472-0
5906-383-4474-0
5906-530-1371-0
5910-250-5315-0
5913-200~-5311-0
5913-200-5312-0
5921-5250-4459-0
5921-450~0120-3
5921-450-0122-0
5922-310-1127-0
5924-160-0130-0
5924-450~4459-0
5924-550-6637-0
5924-722-5905-0
5924-722-5905-0
5924-766-5905-0
5924-766-5905-0
5924-766-5905-0
5924-766-5905-0
5928-170-1135-0
5931-170-6000-0
5931-170-6000-0
5931-170-6000~-0
5931~170-8000-0
5931-170~-8000-0
5831-170-8000-0
5931-171-0000-0
5931-370-6000-0
5931-370-8000-0
5931-370-89000-0D
5931-370-8000-0
5932-170-5000-0
5932-170-6000-0
5832-170-6000-0
5932-170-6000-0

5932-170-5000-0

6—-24

5932-170-8000-0
5832-170-80006-0
5932-170-8000-0
5932-170-8000-0
5932-170-8000-0
5832-17:-2000-0
5932-171-2000-0
5932-17i-2000-0
5932-420-0020-0
5932-420-0021-0Q
5933-120-3018-0
5933-220-3018-0
5933-220-3018-0
5933-510~4001-0
5933-510-4000-0Q
5933-510-6001i-0
5934-510-8010-0
5935-120-5012-0
5935-120-5018-0
5935-120-5030-0
5935-121-0026-0C
5040~-610-5008-5
5940-640-9049-0
5940-641-1040-0
5944-3140-8001-2
5948-710-1000-0
5651-010-6006—4
5951-010-6007-4¢
5951-0310-6205-4
5951-070-6201-3
5953-110~0007~0
5953-112-4010-0
5960-110-8012-2
5960-130-6012-2
5960-130-6014-2
5950-130-6014-2
5960-130-6014~2
5960-130-6016-2

5960-130-6018-2
5950-130-8014-2
5960-130-8014~2
5960-130~-8018-2
5960-130-8018~-9
5960-130-8022-9
5960-130-8022-2
5960-130-8035-2
5960-131-0020--2
5960-131-0020~2
5860-140-8016-2
5960—~150-6010-2
5960-210-6016~2
53960-220-4008-2
5960-220-4025-2
5960-220-5010-2
5960-220-5010-2
5960-220-6012-2
5960-330-6014-2
5960-330-6014-2
5960-330-6014-2
5960-330-6014~-2
5560-330-6014~-2
5860-330-6014-2
5961-060-6012-2
596i-110-5016-2
5861-160-6008-2
5961-160-6008-2
5961-160-6008-2
5961-160-6010-2
5961-160-6012-2
5961-160-6020-2
5961-160-6035-2
598i-160-8016-2
5961-160-8035-2
5961-161-0085-0
5961-161-2035-2

5961-161-2035-2

15~41
1i-26
18-11

19- 4

74



Paris Code

Parts Code

Paris Code

Ref No.

5861-170-8016-9
5862-166-8014-2
5962-160-8075-2
5964-500-8030-0
5965-570-6008-2
5965-870-8012~2
5866-271-0000-2
56866-560-8B000-2
5967-160-8000-2
5967-160-8000-2
5967-160-8000-2
5967-361-0000-2
5967-560-6000-2
5667-560-8000-2
5967-560-8000-2
5967-771-2000-2
5971-119-5543-0
5971-580-5142-0
5971-590-5143-0
5972-100-2240-0
5872-100-53115-0
5672-100-5119-0
5972-100~-5129-0
5972-100-5134-0
5872-100-5300-0
5972-100-5320-0
5974--100-5144-0
5874-3100-5419-0
5984-200-0851-0
5884-200-5450-0
5984-300-53190-0
5985-230-0250-0
5085-230-1155—-0
59885-230-1170-1
5985-230-2170-0
5885-230-2310-0
5985-230-6150-0

5985-330-0190~0

14-18%9
14-20
10-16
i4- 7
14-12
14-123
14-17
14-30
14-39
11-21

14-27

5985-340-5170-0
59B5-362-0150-0
5985-362-0156-0
59B5-362-5571-0
5985-362-7690-0
59B5-425-2250-0
3685-430-6152-0

5985-462-9210~0

75




SHASSI

Parts Code

Parts Code

Parts Cods

Ref No.

Vi11-165-0010~0
V111-165-0010-0
¥Vi11-166-0012-0
V1i1-3166-0012-0
V11i-166-0012-0
¥111-166-0012-0
V1i11i-166-0012-0
¥111-166-0012-0
¥i82-368-0010-0
V200-260-6010-0
V200-260-6012-0
¥200-260-6012-0
VZ200-260-6016-0
V200-260-6022-0
Y201-260-8012-0
¥201-260-8012-0
V201-260-8012-0
Y201-260~8014-0
V201-260-8016-0
¥201-260-8016-0
¥201-260-8016~0
V201-260-8016-0
VZ01-260-8020-0
Y201-260-8025-0
¥201-260-8025-0
¥201-260-8025-0
VZ201-260-8025-0
V201-260-8075~0
V201-260-8100-0
¥201-260-8120-0
V201-260-8120-0
¥201-260-8130-0
¥z201-260-8130-0
V201-260-8130-0
V201-2680~8140-0
¥201-261-0020-0
V201-261-0025-0

¥201~261-0025-90

1-19

13-13

¥201-261-0025-0
VZ201-261-0032-0
¥201-261-0050-0
V201~-261-0120~-0
Y201-261-0240-0
V201-261-2022-0
V201-263-2025-0
V201-261-2025-0
V201-261-2028-0
V201-261-~2028-0
v201-261-2030-0
V201-261-2030-0
¥201-261-2045~0
V201-261-2060-0
VZ201-261~2105-0
V201-261-2130-0
¥201-261-2170-0

¥201-261-2175-0

V201—261—2210—0I

V201-261-2240-0

V201-261-4160-0-

¥270-160-8020~0
V270-160-8020-0
VZ70-1460-8025-0
V201-361-4150-0
¥20i-460-8025-0
Vv203-461-0025-0
V20i-461-2035-0
V201~-461-4160-0
¥300-260-0050-0
V300-260-0060-0
V300-260-0060-0
¥300-260-0060-0
¥300-260-0060-0
V300-260-0060-0
¥300-260-0060-0
¥300-260-0060-0

v300-260-0060-0

11-11
15-20
15-21
14-23
14-16

16-18

14-24
15-440
1-10
6-32
10-50
11- 6
11-10
15-25
15-29

16-356

¥300-260-0080-0
v300~260-0080-0
V300-260-0080-0
V300-260-0080-0
V300-260-0080-0
¥300-260-0080-0
v300-260-0080-0
v300-260-0080-0
¥300-260-0080-0
v300-260-0080-0
v300-260-0080-0
v300-260-0080-0
¥300-260-0080 0
V300-260~0100-0
v300-260-0100-0
Vv300-260-0100-0
¥300-260-0100-0
¥300-260-0100-0
v300-260-0100-0
v300-260-0100-0
V300-260-03120-0
v300-260-0120-9
¥300-260-0120-0
¥300-260-0120-0
v3p0-260-9120-0
V300-260-0120-0
V300-260-0120-0
V300-260-0120-0
v300~260-0140-0
v¥302-260-0060-0
V302~260-0080-0
V302-260~0080-{
V302-260-03100-0
V302-260-0120-0
V303-360~0140-0
V340-3160~0080-0
Y371~-160-0100-0

V4G1-160-0050-0

2-22

10-52
12- &
14-31

14-37

i0-43

10-47

13-15

§-~37

76



Parts Code

Parts Code

Ref Neo.

Parts Coda

V401-160~0060-0
Y401-160-0060-0
V401-160-0060-0
V401-160-0060-0
V401-360-0060~0
v401-160-0060-0
¥401-160-0060-0
V401-160-0080~0
V401-160-0080-0
V401-160-0080-0
V401-160-0080-0
Va01-160-0080-8
Vv401-3160-0080-0
Y401-160-0080-0
v401-160-0080-0
V401-160-0080-0
v401-160-0080-0
V401-160-0080-0
V401-160-0080-0
v401-260-0080-0
V401-160-0080-0
VAD1-160-0080-0
v401-160-0080-0
V401-160~-0080-0
V401-160-0080-0
Y401-160-0080-p
V401-160-0100-0
V4A01-160-0100-0
v401-160-0100-0
V401-160-0100-0
VA01-160-0300-0
V401-160-0120-0
V40i-160-0120-0
Y401-160-0120-0
V401-160-0120-0
V401-160-0120-D
V401-160-0120-0

¥401-160-0120~0

12- 5
12-21

15-16

17-18
17-27
1-22

g-22

Y401-160-0120-0
V401-160-0140-0
Vv401-160-03140-0
V401-260-0050-0
Vinl-260~0060-0
¥401-260-0060-0
Y401-260-0080-0
Vda0l1-260-0080-0
¥401i1-260-0080-0
¥401-260-0080-0
V401-260-0080-0
Y401-260-0080-0
¥401-260-0100-0
¥401-260-0100-0
V4ni1-260-03100-0
Y401-260-0100~0
¥401-260-0100-0
V401-260-0120-0
y401-260-0120-0
¥401-260-03120-0
V401-260-0120-0
¥Y401-260-0120-0
V410-100-0050-0
¥4131-260-0120~0
V4131-260-0160-0
v411-260-0060-0
¥411-260-0060-0

V4311-260-0060-0

V411-260-0060-0

¥411i-260-0060-0
¥411-260-0060-0
¥4131-260-0060-0
¥413-160-0080-0
¥413-160-0080-0
v413-160-0080-0
v413-160-0080-0
V413-160-0080-0

¥413-160-0080-0

17-23
1- 3
14-25
13-20
10-51
16-34
10-53
14-17
14-32
15-19
15-35
16-26
10-42
10-54
13-14
16-19

16-29

VA413~-160-0G80-0
¥413-160-0080-0
v413-160-0080-0
v413-160-0080-0
V413~-160-0080-0
v413-160-0080-0
V413-160-0080-0
V413-160-0080-0
v413-160-0G080-0
v413-160-0100-0
¥413-160-0100-0
v413-160-0100-0
V413-160-0100-0
¥413-160-0120-0
¥413-160-0120-0
V413-160-0120-0
v413-160-0120-0
¥413-160-0120-0
v413-160-0120-0
¥500-152-0015-0
v500~152-0013-0
¥500-152-5015-0
V500~152-5015-0
v500-152-5015-0
¥500-152-5020-0
¥500-152~-5020-0
v500-153-0015-0
v500-153-0020-0
¥500~-153~0020-0
¥500-153-0025-0
¥v500-153-0035-0
V580~140-3018-0
v580-140-5028-0
¥580-140-6036-0
V606-1140-5205-0
ve00-110-6203~0
V600-110-6204-0

Y600-110-6204-0

7-39
g-10

9-16

10-10
10-13
10-17
10~ 7

10-30

77




Parts Code

Parts Code

Paris Code

V600-110-6204-0
Y600-110-6205-0
V600-110-6206~0
V600-110-6209-0
¥600-1310-6303~0
Y60{(-110-6304-0
V600-110-6304-0
V600-110-6304-0
¥600-110-6304-0
¥600-1:0-6305-0
¥610-215-1103-0
¥670~-200-0040-0
V671—-400-0040~0
V680-200-0010-0
V680-200-0010-0Q
¥680-200-0010-0
Vi04-140-0120-0
¥704-140-0120-0
V704-140-0120-0
V704-140~-0120-0
V704-140-0140-0
V704-140-0160=0
V7i04-140~0250-0
Vi®4-140~0250-0
¥704-140-0250-0
V704-140-0250-0
¥704-140-0350-0
V705-140-0370-0
Vi05-140-0470-0
V705-140-0520-0
V705~140-0620-G
¥710-140-0070-0
¥120-102-4014-9
V720-102-4016-0
¥720-102-4022-0
¥720-103-5024-0
¥735-017-0012-0

¥740-212-2507-0

i6- 4
16- 5
10-25
3-17

14- 6

Y740-115-2507-0
¥740-115-2507-0

V740~120-4407-0

V740-125-4008~0
V740-125-4008-0
¥740-125-4008-0
¥740-130-6210-0
V812-000-0600-0
¥880-200-0010-0
V882-020-0612-0
V883-005-0012-0
V8B3-~000-0612-0
V¥920-550-8010-0
V920-551-2014-0
V936-150-0150-0
W201-261-2055-0
W201-261~2055-0
W201-261-2035-0

W201~-261-2063-0

39~ 2
i9- 4

1-25

1301-229-0040~0
1301-411-0050-0
1302-211-0300-0
1302-225-0030-0
1302-225-0030-0
1302-225-0030-0
1302~-721-0020-0
1302-721-0030~0
1305~931-G030~0
1305-931-0030-0
1317-621-0020-0
1322-700-2030-0
1322~-726-0020-0
1322-726-0030-0
1322-721-0030~0
1324-957-0120-0
1326-216~0170-0
1326“2]7—0020—0
1326-217-0030-¢
1326-402-0020-0
1326~706-0020-0
1326~-706-0020-0
1326-953~0070-0
1330-726-0130-0
1330-726-0160-0
1334-221~-0020-0
1336-721-70G00-0
1338-224-0030-0
1338-241-0010-0
1338-401-0050~0
1338-616-0020-0
1338-701-0050-0
1338-701~1044-0
1340-726-0011-0
1341-216-0120-0
1341~216-0140-0
1341-242-00311-0

1341-702-2000-0

6~ 2
18-26
13-27
13-12
16- 6

15-14

la- 9
11-12
12-22
12- 2
13- 5
2-10
2-13
B-13

12— 7

78



Parts Code

Parts Codeg

Ref No,

Parts Code

1341-702-3000-0
1341-702-4000-0
1341-702-5000~0
1341-708-0030-0
1342-726-4001-0
1349-956-0060-0
1352-301-0010-0
1352-301-0020-0
13562-600~0520-0
1352-621-0030-0
1352-621-0040-0
1352-726-0020-0
1355-953-0010-0
1360-225-0020-0
1364-982-0030-0
1365-709-0010-0
1365-726-2100-0
1365-726-1000-0
1366-024-2200-0
1366-201-0010-0
1366-201-2001-0
1366-201-2010-9
1366-201-2020-0
1366-201-2030-0
1366-201-2040-0
1366-201-2050-0
1366-201-2070-0
1366-201-2080-0
1366-201-2090-0
1366-201-2110-0
1366-201-2120-0
1366-201-2130-0
1366-201-2140-0
1366-201-2200-0
1366-201-2300~0
1366-206~0020~0
1366-216-0040-0

1366-218-G010-0

13- 1

1366-241-0010-0
1366-241-0020-0
1366-241-0030-0
1366-301-0050-0
1366-311-04320-0
1366-311-0080-0
1366-311-2000-0
1366-403-0020~0
1366~406-2100-0
1366-406-2200-0
1366-411-0020-0
1366-616-00L0-0
1366-651-0020-0
1366=«701-0010-0
1366-701-0020-0
1366-701-0030-0
1366~701-0040-0
1366-701~1000-0
1366-701-2000-0
1368-703-0130-0

1369-706-0010-0

1366-706-0030-0 |

1366-706-0040~-0
1366-706-0050-0
1366-706-0070-0
1366-706-0080-0
1366-706-3000-0
1366-708-00148-0
1366-708-0020-0

1366-716-1001-0

1366-716-2001-0

1366-717-1002-0
1366-717-2002-0
1366~718-1002-0
1366-718-2002-0
1366~-721-0010-0
1366-721-0020-0

1366-721-0030-0

12-27
12-26
12-28
12-1%
12-23
12- 1
10- 4
16- 3
16-32
16-20
16-21
16-36
16-22
16-17
16~ 7
16- 8
17- 1
17- 2
17- 3
17- 4
17-20

17-21

1366-721-0040-0
1366~-721~0050-0
1366-721-0060-0
1366~721-0070-0
1366-721-0090-0
1366-721-2000-0
1366-721-3000-0
1366~721-4000-0
1366-721-5000-0
1366~721-6000-0
1366-722-3000-0
1366-726-0020-0
1366-762-0041-0
1366-726-0060-0
1366-726-1000-0
1366-726~2001-0
1366~726-4100-0
1366-917-0010-0
1366~917-0020-0
1366-917-0030-0
1366-930-0020-0
1366-530-0030-0
1366-930-0040-0
1366-930-0050-0
1366-930-0060-0
1366-930~-2000-0
1366-930-3000-0
1366-930-4001-0
1366-930-5000-0
1366-931-0010-0
1366-931-0020-0
1366-931-0030-0
1369-070-2000-0
1369~201-2020-0
1369~701-0010-0
1369~-701-0020-0
136%-701-0030-0

1369-701-1000-0

14~ 4
14- 3
14-29
14-30

14-27

79




Parts Code

Ref No.

Parts Code

Ref Mo,

Parts Code

1369-703-~0130-0
1370~416-0010-0
1370-706-0010~-0
1370-706~-1001-0
1370-706~2000-0
1370-70%-0010-0
1370-709-0021-0
1370-709-0030~0
1370-721-1000-0
1370~-722-0010-0
1370~722-1000-0
1370-962-0020~0
1370-962-0030-0
1370~-962-0040-0
1370-963-0010~-0
1370-963-0020~0
1372-952-0010-0
1372-9532-0020-0
1376-075-7100-0
1376-075-7100-0
1376-101-0010-0
1376-101~2000-0
1376=-106~0010-0
1376-202-2000-0
1376-216=0040~0
1376-216-0050-0
1376-220-0010-0
1376-225-0010-0
1376-225-0020-0
1376-226-0031-~0
1376-402-0030-0
1376-616-0010-0
1376~-616-0020-0
1376-616-0030~0
1376-7:6-0010~0
1376=716-0020-0
1376-716-0030-0

1376-716-0040-0

10-22
10~31
16-24
16~ 1
16-23
16-13

16-14

18-15
18-20
18-16
18-23
18-24
i6- 17
18- 8

17-17

11- 8
17-13
17-14
17-15

17-16

1376-7T16~0050~0
1376-716-0050~0
1376-716-0060-0
1376~716~0060-0
1377-216-0020-0
1377-401-0020-0
1377-401-0041-0
1377-4031-0050-0
1386~-101-2000-0
1386-106-0010-0
i386-106-0020-0
1386-106~-2000-0
1386-~111-2000-0
1386-121-0010-0
1386~121-0020-0
1386-202-0010-0
1386-202-0020-0
1386-202~0030-0
1386~202-2000~0
1386-202-2100-0
1336-216-0021-0
1386-216-0040-0
1386-217-0010-0
1386-217-0020-~0
1386-218-0010-0
1386-218-0020-~0
1386-219-0010-0
1386-219~0020-0
1386-219-0030-0
1386-219-0040-0
1386-220-0010~0
1386~220-0020-0
1386~220-0030-0
1386-220-0030-0
1386-220-0030-0
1386~220-0040~0
1386-220-2000-0
1386-220-2010-0

179-11
179~24
17-12
17-23
2- 9
10- B
10-14

i-16

1386-22(G-2020-0
1386-220~-2030-0
1366~220-2040-0
1366-220-2050-0
1386-223-0010-0
1386-223-0020-0
1366-223-0030-0
1386-223-00406-0
13686-223-0050-0
1386-223-0060-0
1386-224-0010-0
1386-224-0020-0
1386-224-0030-0
1386-225-0010-0
1386-225-(3020-0
1386-225~0030-0
1386~226-0010-0
1386-226~2000-0
1386-227-0010-0
1386~-227-0020~0
1386~227-0030-0
1386-228-0010-0
1386-228~0021-0
1386-228-0031-0
1536-229-0010-0
1386-229~0020-0
1836-+229~0030-0
1386-229-0040-90
1836~-229-0050-0
1386-229-0060-0
1836~229-0070-0
1386-229-0080-0
1386-229-0090-0
1386~229-2000-0
1386-2298-2100-0
1386-229-2200-0
1386-229~2300-0

1386-230-0010-0

5-22

80



Parts Code

Paris Code

Paris Code

1356-230-0020-0
1386-230-0030-0
LAB6-230-2000-0
TAS- 2 09-2100-0
1ARE-242-2010-0

T3R36-266-0010-0

L3HG-266-0020-0 |

—

AEG-J-0010-0

B3EG-200 -0020-0

p—

3RG- 361 -0G040-0

ARG-301 -2000-0

—

FE6-301-2300~0

AR6-301-2400-0

GE6-201-2500-0

ARG~ -2601-0

SRE-311-0010-0

IRE~311-2001-0

ARG-J1=2100-0

—

ARG-101-D010-0

SJEG-101-0020-0

JRG-101-0030~0

F3R6 4061-2000-0

SBE-102-0010~0

ABG-103-0020-0
tARG-403-0030-0
TA86-200-0010-{

1A8G-105-0040-0
1386G-405-0050-0
1386-405-0070-0
1386-405-0080~0
P386-4053-0090-0
1386-405-0110-0
1356~405-2001-0
1386-400-2100-0
1386-404G-0010-0
1386-406-0021-0
1386-411-0010-0

1386-411-2000-0

9-13
§-17

9-23

10-11

6- 21
10-20

6-40

1386-611-0010-0
1386-611-2000-0
1366-611-2100-0
1386-611-2200~0
1386-616=2000-0
1386-616-2100-0
1386-621-2000-0
1386-622~-2000-0
1386-622-2010-0
1386-622-2020-0
1386-622-2030-0

1386-622-2040-0

1386-622~2050-0 |
1386-701-2000-0

1386-717~2001-0
1386-721-0010-0
1386~722-2000-0
1386~726-00106-0
1386-726-0020-0
1386-726=0030-0
1386~901-0010~0
1386-901-0020-0
1386-901-0030-0
1386~901-0070-0
1386~4901-~0080-0
1386-901-0091~0
1386-902-0040-0
1386 -905-0010~0
1386-930-0010-0

13B6-930~2000-0

1386-930~-2200-0 ¢
1386-930-2300-0
1386-941-0010~-0"
1386-942-0010-0
1386-942-0020-0
1386-942-0030-0
1386-942-0040-0

1390-9802-0010-0

15-17
13-10
13- 6
13- 7
18- 9
18-10
18-11
18-12
16-13
i8-14
i8- 2
18-21
14- 2
14— 1
14-35
14-36
18- 11
t8- 3
18- 4
18- 5
18- 6

18-22

1390-931-2000-0
1401~-906-0050-0
1411-716-0020-0
1413-716-0050-0
1411-606-0020-0
1421-316-0020-0
2703-101-0200~0
2798-203-0020-0
3560-203-0020-0
7954~205-1010-0
7805-201-0260-0

J1341-721-1040-0

“SEMENTE
f"a g







LABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 04 73 9193 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capital de 612 000 €



